samronas. FCC TEST REPORT Report No. : FR432101-01

Appendix C. Radiated Spurious Emission Test Data
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

Relative Humidity : 22 ~23C
Test Engineer: Koi Ji Temperature : 41 ~ 429,
<CDD mode>

Radiated Spurious Emission Test Modes

Mode | Band FGal-rl]zd) Antenna Modulation Channel Frequency gg:z RU Remark
Mode 3 |U-NII-55.925-6.425 CDD 1S2T 802.11BE EHT20 1 5955 MCSO Full Sample 1
Mode 4 |U-NII-55.925-6.425 CDD 1S2T 802.11BE EHT20 45 6175 MCSO Full Sample 1
Mode 5 |U-NII-5/5.925-6.425/ CDD 1S2T | 802.11BE EHT20 93 6415 MCSO0 Full Sample 1
Mode 6 |U-NII-5/5.925-6.425/ CDD 1S2T | 802.11BE EHT40 3 5965 MCSO0 Full Sample 1
Mode 7 |U-NII-5/5.925-6.425/ CDD 1S2T | 802.11BE EHT40 43 6165 MCSO0 Full Sample 1
Mode 8 |U-NII-55.925-6.425 CDD 1S2T 802.11BE EHT40 91 6405 MCSO Full Sample 1
Mode 9 |U-NII-55.925-6.425 CDD 1S2T 802.11BE EHT80 7 5985 MCSO Full Sample 1
Mode 10 |U-NII-55.925-6.425 CDD 1S2T 802.11BE EHT80 7 5985 MCSO PC 20MHz,Loc4 | Sample 1
Mode 11 |U-NII-55.925-6.425 CDD 1S2T 802.11BE EHT80 39 6145 MCSO0 Full Sample 1
Mode 12 U-NII-5 5.925-6.425 CDD 1S2T | 802.11BE EHT80 87 6385 MCSO0 Full Sample 1
Mode 13 U-NII-5 5.925-6.425 CDD 1S2T  802.11BE EHT160 15 6025 MCSO0 Full Sample 1
Mode 14 |U-NII-5 5.925-6.425/ CDD 1S2T 802.11BE EHT160 15 6025 MCSO PC 40MHz,Loc 4 | Sample 1
Mode 15 |U-NII-5 5.925-6.425/ CDD 1S2T 802.11BE EHT160 47 6185 MCSO0 Full Sample 1
Mode 16 |U-NII-55.925-6.425/ CDD 1S2T 802.11BE EHT160 79 6345 MCSO0 Full Sample 1
Mode 17 |U-NII-5 5.925-6.425/ CDD 1S2T 802.11BE EHT320 31 6105 MCSO0 Full Sample 1
Mode 18 |U-NII-55.925-6.425/ CDD 1S2T 802.11BE EHT20 1 5955 MCSO0 RU52*4 Sample 1
Mode 19 |U-NII-5 5.925-6.425/ CDD 1S2T 802.11BE EHT320 31 6105 MCSO PC 80+40MHz,Loc 6 Sample 1
Mode 20 |U-NII-5 5.925-6.425/ CDD 1S2T 802.11BE EHT320 63 6265 MCSO0 Full Sample 1
Mode 21 |U-NII-55.925-6.425 CDD 1S2T 802.11BE EHT20 97 6435 MCSO0 Full Sample 1
Mode 22 |U-NII-5 6.425-6.525/ CDD 1S2T 802.11BE EHT20 105 6475 MCSO0 Full Sample 1
Mode 23 |U-NII-5 6.425-6.525/ CDD 1S2T 802.11BE EHT20 113 6515 MCSO0 Full Sample 1
Mode 24 |U-NII-5 6.425-6.525/ CDD 1S2T 802.11BE EHT40 99 6445 MCSO0 Full Sample 1
Mode 25 |U-NII-5 6.425-6.525/ CDD 1S2T 802.11BE EHT40 107 6485 MCSO0 Full Sample 1
Mode 26 |U-NII-5 6.425-6.525/ CDD 1S2T 802.11BE EHT80 103 6465 MCSO0 Full Sample 1
Mode 27 |U-NII-5 6.525-6.875/ CDD 1S2T 802.11BE EHT20 117 6535 MCSO0 Full Sample 1
Mode 28 |U-NII-5 6.525-6.875/ CDD 1S2T 802.11BE EHT20 149 6695 MCSO0 Full Sample 1
Mode 29 |U-NII-5 6.525-6.875/ CDD 1S2T 802.11BE EHT20 181 6855 MCSO0 Full Sample 1
Mode 30 |U-NII-56.525-6.875/ CDD 1S2T 802.11BE EHT40 123 6565 MCSO0 Full Sample 1
Mode 31 |U-NII-56.525-6.875/ CDD 1S2T 802.11BE EHT40 147 6685 MCSO0 Full Sample 1
Mode 32 |U-NII-5 6.525-6.875/ CDD 1S2T 802.11BE EHT40 179 6845 MCSO Full Sample 1
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Mode Band (%al—l?f) Antenna Modulation Channel Frequency g::: RU Remark
Mode 33 | U-NII-5 6.525-6.875 CDD 1S2T 802.11BE EHT80 135 6625 MCSO0 Full Sample 1
Mode 34 | U-NII-5 6.525-6.875 CDD 1S2T 802.11BE EHT80 151 6705 MCSO0 Full Sample 1
Mode 35 | U-NII-5 6.525-6.875 CDD 1S2T 802.11be EHT80 167 6785 MCSO Full Sample 1
Mode 36 | U-NII-5/6.525-6.875 CDD 1S2T 802.11BE EHT160 143 6665 MCSO0 Full Sample 1
Mode 37 | U-NII-8 |6.875-7.125 CDD 1S2T | 802.11BE EHT20 189 6895 MCSO0 Full Sample 1
Mode 38 | U-NII-8 |6.875-7.125 CDD 1S2T| 802.11BE EHT20 209 6995 MCSO0 Full Sample 1
Mode 39 | U-NII-8 6.875-7.125 CDD 1S2T 802.11BE EHT20 229 7095 MCSO0 Full Sample 1
Mode 40 | U-NII-8 6.525-7.125 CDD 1S2T 802.11BE EHT20 233 7115 MCSO Full Sample 1
Mode 41 | U-NII-8 6.525-7.125 CDD 1S2T 802.11BE EHT20 233 7115 MCSO RU52*4 Sample 1
Mode 42 | U-NII-5|6.525-6.875 CDD 1S2T | 802.11BE EHT40 195 6925 MCSO0 Full Sample 1
Mode 43 | U-NII-56.525-6.875 CDD 1S2T | 802.11BE EHT40 211 7005 MCSO0 Full Sample 1
Mode 44 | U-NII-56.525-6.875 CDD 1S2T| 802.11BE EHT40 227 7085 MCSO0 Full Sample 1
Mode 45 | U-NII-8 6.875-7.125 CDD 1S2T 802.11BE EHT80 199 6945 MCSO0 Full Sample 1
Mode 46 | U-NII-8 6.875-7.125 CDD 1S2T 802.11BE EHT80 215 7025 MCSO Full Sample 1
Mode 47 | U-NII-8 6.875-7.125 CDD 1S2T 802.11BE EHT80 215 7025 MCSO0| PC 20MHz,Loc1 |Sample 1
Mode 48 | U-NII-8 6.875-7.125 CDD 1S2T 802.11BE EHT160 207 6985 MCSO0 Full Sample 1
Mode 49 | U-NII-8 |6.875-7.125 CDD 1S2T 802.11BE EHT160 207 6985 MCSO PC 40MHz,Loc1 Sample 1
Mode 50 | U-NII-5/6.425-6.525 CDD 1S2T| 802.11BE EHT40 115 6525 MCSO0 Full Sample 1
Mode 51 | U-NII-5/6.425-6.525 CDD 1S2T | 802.11BE EHT80 119 6545 MCSO0 Full Sample 1
Mode 52 | U-NII-56.425-6.525 CDD 1S2T | 802.11BE EHT160 111 6505 MCSO0 Full Sample 1
Mode 53 | U-NII-8 |6.525-7.125 CDD 1S2T | 802.11BE EHT20 185 6875 MCSO0 Full Sample 1
Mode 54 | U-NII-8 |6.525-7.125 CDD 1S2T| 802.11BE EHT40 187 6885 MCSO0 Full Sample 1
Mode 55 | U-NII-8 |6.525-7.125 CDD 1S2T | 802.11BE EHT80 183 6865 MCSO Full Sample 1
Mode 56 | U-NII-8 6.525-7.125 CDD 1S2T 802.11BE EHT160 175 6825 MCSO Full Sample 1
Mode 57 | U-NII-55.925-6.425 CDD 1S2T 802.11BE EHT320| 95 6425 MCSO0 Full Sample 1
Mode 58 | U-NII-5/6.425-6.525 CDD 1S2T 802.11BE EHT320 127 6585 MCSO0 Full Sample 1
Mode 59 | U-NII-8 6.525-6.875 CDD 1S2T 802.11BE EHT320 159 6745 MCSO0 Full Sample 1
Mode 60 | U-NII-8 6.525-6.875 CDD 1S2T 802.11BE EHT320 191 6905 MCSO0 Full Sample 1
Mode 61 | U-NII-8 |6.525-6.875 CDD 1S2T| 802.11BE EHT20 229 7095 MCSO0 RU52*4; Sample 1
Mode 62 | U-NII-8 6.525-6.875 CDD 1S2T 802.11BE EHT320 191 6905 MCSO0 PC 80+4(7)MHZ‘LOC Sample 1
Mode 114 U-NII-8 6.525-6.875 CDD 1S2T 802.11BE EHT320 191 6905 MCSO0 Full Sample 2
Mode 115 U-NII-8 6.525-6.875 CDD 1S2T 802.11BE EHT320 191 6905 MCS0 Full Sample 3
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Note:

1. There are three samples under test, only different for the antenna manufacturers. According to the difference, we
choose sample 1 to full test and the sample 2/3 are verified the worst case for RSE.

2. For 802.11ax/be mode, the whole testing have assessed only 802.11be by referring to the higher output power for
RSE testing

3. 802.11be EHT160 support Channel puncturing 20M and 40MHz, according to PSD of puncturing, 40M PSD > 20M
PSD, so only the worst channel puncturing 40M is shown in the report.

4. 802.11be EHT320 support Channel puncturing 40M and 80MHz and 80+40MHz, according to PSD of puncturing,
80+40M PSD > 40M/80M PSD, so only the worst channel puncturing 80+40M is shown in the report.

5. Loc: Puncture Location. PC: channel puncturing.
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Summary of each worse mode

Mode Modulation Ch. (i/rlﬁg) (dléi(/ellm) (dIB_LnC;;m) M(zrg)in Pol. iizk Result | Remark
3 802.11BE EHT20 1 5924.91 67.26 68.20 -0.94 V | AVERAGE @ Pass @ Band Edge
3 802.11BE EHT20 1 | 11910.00 44.49 54.00 -9.51 V | AVERAGE | Pass Harmonic
4 802.11BE EHT20 @ 45 - - - - - - - Band Edge
4 802.11BE EHT20 | 45  12350.00 46.53 74.00 -27.47 H PEAK Pass Harmonic
5 802.11BE EHT20 @ 93 - - - - - - - Band Edge
5 802.11BE EHT20 | 93 | 12830.00 45.95 88.20 -42.25 \% PEAK Pass Harmonic
6 802.11BE EHT40 3 5924.99 66.90 68.20 -1.30 V | AVERAGE @ Pass @ Band Edge
6 802.11BE EHT40 3 | 11930.00 47.35 54.00 -6.65 V | AVERAGE | Pass Harmonic
7 802.11BE EHT40 @ 43 - - - - - - - Band Edge
7 802.11BE EHT40 | 43 | 12330.00 46.24 74.00 -27.76 \% PEAK Pass Harmonic
8 802.11BE EHT40 @ 91 - - - - - - - Band Edge
8 802.11BE EHT40 | 91  12810.00 46.18 88.20 -42.02 \% PEAK Pass Harmonic
9 802.11BE EHTS80 7 5919.27 58.54 68.20 -9.66 H | AVERAGE Pass | Band Edge
9 802.11BE EHTS80 7 | 11970.00 41.23 54.00 -12.77 V | AVERAGE | Pass Harmonic
10 802.11BE EHTS80 7 5919.31 45.92 68.20 -22.28 H | AVERAGE Pass | Band Edge
10 802.11BE EHT80 7 - - - - - - - Harmonic
11 802.11BE EHT80 @ 39 - - - - - - - Band Edge
11 802.11BE EHT80 | 39 | 12290.00 46.23 74.00 -27.77 \% PEAK Pass Harmonic
12 802.11BE EHT80 @ 87 - - - - - - - Band Edge
12 802.11BE EHT80 | 87 | 12770.00 45.89 88.20 -42.31 H PEAK Pass Harmonic
13 | 802.11BE EHT160 15 @ 5924.92 53.94 68.20 -14.26 V | AVERAGE Pass | Band Edge
13 | 802.11BE EHT160 15 12050.00 45.84 74.00 -28.16 \% PEAK Pass Harmonic
14 | 802.11BE EHT160 15 @ 5912.18 47.55 68.20 -20.65 V | AVERAGE A Pass | Band Edge
14 | 802.11BE EHT160 15 - - - - - - - Harmonic
15 | 802.11BE EHT160 47 - - - - - - - Band Edge
15 | 802.11BE EHT160 47 12370.00 45.89 74.00 -28.11 H PEAK Pass Harmonic
16 | 802.11BE EHT160 79 - - - - - - - Band Edge
16 | 802.11BE EHT160 79 @ 12690.00 45.82 74.00 -28.18 H PEAK Pass Harmonic
17 | 802.11BE EHT320 31 @ 5924.98 51.60 68.20 -16.60 V | AVERAGE Pass | Band Edge
17 802.11BE EHT320 31  12210.00 46.79 74.00 -27.21 \ PEAK Pass Harmonic
18 802.11BE EHT20 1 5924.61 44.21 68.20 -23.99 V | AVERAGE Pass | Band Edge
18 802.11BE EHT20 1 - - - - - - - Harmonic
19 | 802.11BE EHT320 31 @ 5913.43 67.04 68.20 -1.16 V | AVERAGE Pass | Band Edge
19 | 802.11BE EHT320 31 - - - - - - - Harmonic
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Mode Modulation Ch. (":\;ﬁ'(l) (dgizlellm) (dléhny;m) M(?jrg)in Pol. Z?/Zk Result | Remark
20 802.11BE EHT320 63 - - - - - - - Band Edge
20 802.11BE EHT320 63 & 12530.00 47.11 74.00 -26.89 V | PEAK Pass Harmonic
21 802.11BE EHT20 97 - - - - - - - Band Edge
21 802.11BE EHT20 97 | 12870.00 45.83 88.20 -42.37 H PEAK | Pass Harmonic
22 802.11BE EHT20 | 105 - - - - - - - Band Edge
22 802.11BE EHT20 | 105 12950.00 46.98 88.20 -41.22 \% PEAK | Pass Harmonic
23 802.11BE EHT20 | 113 - - - - - - - Band Edge
23 802.11BE EHT20 @ 113 | 13030.00 46.51 88.20 -41.69 V | PEAK Pass Harmonic
24 802.11BE EHT40 99 - - - - - - - Band Edge
24 802.11BE EHT40 99 | 12890.00 46.31 88.20 -41.89 H PEAK | Pass Harmonic
25 802.11BE EHT40 | 107 - - - - - - - Band Edge
25 802.11BE EHT40 | 107 @ 12970.00 46.82 88.20 -41.38 \% PEAK | Pass Harmonic
26 802.11BE EHT80 | 103 - - - - - - - Band Edge
26 802.11BE EHT80 | 103 | 12930.00 47.47 88.20 -40.73 H PEAK | Pass Harmonic
27 802.11BE EHT20 | 117 - - - - - - - Band Edge
27 802.11BE EHT20 | 117 @ 13070.00 47.24 88.20 -40.96 H PEAK | Pass Harmonic
28 802.11BE EHT20 | 149 - - - - - - - Band Edge
28 802.11BE EHT20 | 149 13390.00 46.15 74.00 -27.85 H PEAK | Pass Harmonic
29 802.11BE EHT20 | 181 - - - - - - - Band Edge
29 802.11BE EHT20 | 181 13710.00 45.62 88.20 -42.58 \% PEAK | Pass Harmonic
30 802.11BE EHT40 | 123 - - - - - - - Band Edge
30 802.11BE EHT40 | 123  13130.00 46.28 88.20 -41.92 H PEAK | Pass Harmonic
31 802.11BE EHT40 | 147 - - - - - - - Band Edge
31 802.11BE EHT40 | 147 13370.00 45.17 74.00 -28.83 \% PEAK | Pass Harmonic
32 802.11BE EHT40 | 179 - - - - - - - Band Edge
32 802.11BE EHT40 | 179 13690.00 45.29 88.20 -42.91 H PEAK | Pass Harmonic
33 802.11BE EHT80 | 135 - - - - - - - Band Edge
33 802.11BE EHT80 | 135 13250.00 45.74 74.00 -28.26 \% PEAK | Pass Harmonic
34 802.11BE EHT80 | 151 - - - - - - - Band Edge
34 802.11BE EHT80 | 151 @ 13410.00 45.67 88.20 -42.53 \% PEAK | Pass Harmonic
35 802.11be EHT80 | 167 - - - - - - - Band Edge
35 802.11be EHT80 | 167 & 13570.00 46.10 88.20 -42.10 \% PEAK | Pass Harmonic
36 802.11BE EHT160 @ 143 - - - - - - - Band Edge
36 802.11BE EHT160 | 143 13330.00 45.81 74.00 -28.19 H PEAK | Pass Harmonic
37 802.11BE EHT20 | 189 - - - - - - - Band Edge
37 802.11BE EHT20 | 189  13790.00 45.89 88.20 -42.31 \% PEAK | Pass Harmonic
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Mode Modulation Ch. (I,:\;qu) (dléfx;e/lm) (dléiun\]/i/tm) M(%rg)in Pol. Z?/Zk Result | Remark
38 802.11BE EHT20 | 209 - - - - - - - Band Edge
38 | 802.11BE EHT20 209 | 13990.00 45.21 88.20 -4299  H PEAK Pass | Harmonic
39 802.11BE EHT20 229 @ 7125.00 62.71 68.20 -5.49 H | AVERAGE Pass | Band Edge
39 802.11BE EHT20 | 229  14190.00 45.97 88.20 -42.23 \% PEAK Pass Harmonic
40 802.11BE EHT20 233 | 7125.09 67.66 68.2 -0.54 V | AVERAGE Pass | Band Edge
40 802.11BE EHT20 | 233  14230.00 46.06 88.20 -42.14 \% PEAK Pass Harmonic
41 802.11BE EHT20 233 | 7125.00 67.90 68.2 -0.30 V | AVERAGE Pass  Band Edge
41 802.11BE EHT20 | 233 - - - - - - - Harmonic
42 802.11BE EHT40 | 195 - - - - - - - Band Edge
42 802.11BE EHT40 | 195 13850.00 45.63 88.20 -42.57 \% PEAK Pass Harmonic
43 802.11BE EHT40 | 211 - - - - - - - Band Edge
43 802.11BE EHT40 | 211 @ 14010.00 47.35 88.20 -40.85 \% PEAK Pass Harmonic
44 802.11BE EHT40 227 | 7125.00 53.29 68.20 -14.91 H ' AVERAGE Pass | Band Edge
44 802.11BE EHT40 227 | 14170.00 45.85 88.20 -42.35 \% PEAK Pass Harmonic
45 802.11BE EHT80 | 199 - - - - - - - Band Edge
45 802.11BE EHT80 | 199  13890.00 45.98 88.20 -42.22 \% PEAK Pass Harmonic
46 802.11BE EHT80 215 | 7126.91 52.71 68.20 -15.49 H | AVERAGE | Pass Band Edge
46 802.11BE EHT80 | 215  14050.00 46.03 88.20 -42.17 \% PEAK Pass Harmonic
47 802.11BE EHT80 215 | 7125.27 48.74 68.20 -19.46 H | AVERAGE | Pass Band Edge
47 802.11BE EHT80 @ 215 - - - - - - - Harmonic
48 | 802.11BE EHT160 207 | 7129.35 61.29 68.20 -6.91 V | AVERAGE Pass | Band Edge
48 | 802.11BE EHT160 207 @ 13970.00 46.21 88.20 -41.99 \% PEAK Pass Harmonic
49 | 802.11BE EHT160 207 | 7126.71 58.00 68.20 -10.20 V | AVERAGE @ Pass  Band Edge
49 | 802.11BE EHT160 207 - - - - - - - Harmonic
50 802.11BE EHT40 | 115 - - - - - - - Band Edge
50 802.11BE EHT40 | 115  13050.00 47.14 88.20 -41.06 H PEAK Pass Harmonic
51 802.11BE EHT80 | 119 - - - - - - - Band Edge
51 802.11BE EHT80 | 119  13090.00 46.48 88.20 -41.72 \% PEAK Pass Harmonic
52 802.11BE EHT160 111 - - - - - - - Band Edge
52 802.11BE EHT160 111 13010.00 48.50 88.20 -39.70 \% PEAK Pass Harmonic
53 802.11BE EHT20 185 - - - - - - - Band Edge
53 802.11BE EHT20 | 185  13750.00 45.74 88.20 -42.46 H PEAK Pass Harmonic
54 802.11BE EHT40 @ 187 - - - - - - - Band Edge
54 802.11BE EHT40 | 187 13770.00 45.81 88.20 -42.39 \% PEAK Pass Harmonic
55 802.11BE EHT80 | 183 - - - - - - - Band Edge
55 802.11BE EHT80 | 183 ' 13730.00 45.78 88.20 -42.42 H PEAK Pass Harmonic
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Mode Modulation Ch. (i/rlﬁg) (dléi(/ellm) (dIB_LnC;;m) M(zrg)in Pol. ':\alzk Result | Remark
56 | 802.11BE EHT160 | 175 - - - - - - - Band Edge
56 | 802.11BE EHT160 | 175 13650.00 46.52 88.20 -41.68 H PEAK Pass | Harmonic
57  802.11BE EHT320| 95 - - - - - - - Band Edge
57 802.11BE EHT320| 95 12850.00 46.81 88.20 -41.39 |V PEAK Pass = Harmonic
58 | 802.11BE EHT320 | 127 - - - - - - - Band Edge
58 | 802.11BE EHT320 | 127 13170.00 46.99 88.20 -41.21 |V PEAK Pass = Harmonic
59 | 802.11BE EHT320 | 159 - - - - - - - Band Edge
59 | 802.11BE EHT320 | 159 13490.00 46.36 88.20 -41.84 |V PEAK Pass | Harmonic
60  802.11BE EHT320| 191 @ 7267.40 53.74 54.00 -0.26 V | AVERAGE Pass | Band Edge
60 | 802.11BE EHT320 191 13810.00 46.25 88.20 -4195 |V PEAK Pass = Harmonic
61 802.11BE EHT20 | 229 7125.00 47.52 68.20 -20.68 V| AVERAGE Pass Band Edge
61 802.11BE EHT20 | 229 - - - - - - - Harmonic
62  802.11BE EHT320| 191 @ 7252.88 52.87 54.00 -1.13 V | AVERAGE Pass | Band Edge
62 | 802.11BE EHT320 | 191 - - - - - - - Harmonic
114 | 802.11BE EHT320 | 191 7255.16 51.92 54.00 -2.08 H | AVERAGE Pass | Band Edge
114 | 802.11BE EHT320 191 | 13810.00 46.67 88.20 -4153 | V PEAK Pass = Harmonic
115 | 802.11BE EHT320 | 191 = 7254.20 50.92 54.00 -3.08 H | AVERAGE Pass | Band Edge
115 | 802.11BE EHT320 191 | 13810.00 45.54 88.20 -42.66 H PEAK Pass = Harmonic
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Radiated Spurious Emission Test plots

Mode Band Edge

U-NII-5_5.925-6.425_802.11BE EHT20_CH1_Full_5955MHz

ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
95 - a5 .
WifiiF(Peak) WiFi 6F Peak)
813 1 813 |
5.0 5.
48 48
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592374 76.27 88.20 -11.93 68.72 35.37 1140 39.22 0.0 118 158 PEAK 1 595,00 115,34 =eeme weeeen 107,61 35.47 1143 39.017 .00 110 158 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 a5
813 813
) BE(AVG) WIFLSE{AVG)
5.0 ‘ 5. |
Y /_/_/ 8
Av
) 325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592499 6437 68.20 -3.83 56.82 35.37 1140 39.22 .00 118 158 AVERAGE 1 5955.00 186,41 ---enn =oeeen 95.63 35.49 1144 39.05 .00 110 158 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C9 of C197
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
3
Mode Band Edge
U-NII-5_5.925-6.425_802.11BE EHT20_CH21_Full_5955MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
95 - a5 .
WIFLGE(Peak) WiFi 6F Peak)
B3 1 B3 |
5.0 5.
48 48
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592491 88.13 88.20 -B.07 72.58 35.37 1140 39.22 @060 318 BLPEN 1 5955.00 116,98 ----ns -=---- 109.07 35.47 1143 39.17 .00 318 BLPEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 a5
813 813
1 TFLSE(AVE) WIFLSE{AVG)
5.0 5. |
48 48 Ld\,w‘f
Av
) 325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592491 67.26 68.20 -0.9 59.71 35.37 1140 39.22 2.0 315 81 AVERAGE 1 5955.00 167,42 =--ens =eeeen 99,64 35.49 1144 39.05 .00 318 BL AVERAGE
Sporton International Inc. (Kunshan) Page Number : C10 of C197

TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR432101-01

Pol. Horizontal Vertical
mLevel(dBqu) i Level (4Bu/m)
1138 134
915 975
wl | — . — w | N ——
\ U | ]| WP \ U | L] widepag
P — I T | I | [ — o T ] I |
T T ] e T T L e
188 " al — "'l
Peak MWW i o PRI
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 11910.00 48.74 74.80 -25.26 59.65 38.80 16.62 66.33 0.00 300 360 PEAK 1 11910.00 55.96 74.80 -15.04 66.87 38.80 16.62 66.33 0.00 296 &7 PEAK
2 11919.08 36.62 54.88 -17.38 47.53 30.80 16.62 66.33 .00 300 368 AVERAGE 1 1191008 44.49 5480 -9.51 55.40 35.80 16.62 6633 .00 295 87 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C11 of C197

TEL : +86-512-57900158
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Pol. Horizontal Vertical
meeI(dBu‘lﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[@ i WFI-6E[@
1 ol 1
Peak “ NI Y TP re—re—"——
Do
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12350.00 46.53 74.80 -27.47 56.57 39.04 16.91 65.%9 @.00 --- --- PEAK 1 12350.00 46.44 74.80 -27.56 56.48 39.84 16.91 €5.99 @.00 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C12 of C197

TEL : +86-512-57900158
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ssamanas. FCC TEST REPORT

Report No. : FR432101-01

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Lt 1 8 1
Peak AR ANt AANINT sl oAy
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12830.08 45.54 83.20 -42.66 54.62 39.23 17.20 65.53 @.00 -~ --- PEAK 1 12830.00 45.95 88.20 -42.25 95.03 39.23 17.22 5.5 @.08 -~ --- PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

: C13 of C197




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
6
Mode Band Edge
U-NII-5_5.925-6.425_802.11BE EHT40_CH3_Full_5965MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 1 813 |
5.0 5.
48 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5915.09 76.65 88.20 -11.55 69.14 35.35 1139 39.23 0.0 108 159 PEAK 1 5965.00 113,56 =--enn =eeeen 105,73 35.52 1145 39.04 .00 leg 159 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
., ./ WELSE[AVE) WIFLSE{AVG)
5.0 u 5.
45.3‘_//_/ 1
Av
) 325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5916.% 63.68 68.20 -4.50 56.17 35.35 1139 39.23 2.0 108 159 AVERAGE 1 5965.00 183,94 --ene weeeen 96,11 35.52 1145 39.04 0.00 100 159 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C14 of C197

TEL : +86-512-57900158
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
6
Mode Band Edge
U-NII-5_5.925-6.425_802.11BE EHT40_CH3_Full_5965MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
95 - a5 .
Wifi 6F(Peal WiFi 6F Peak)
813 1 813 |
5.0 5.
ul # W
Peak
325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5918.17 77.76 88.20 -10.50 79.15 35.35 1140 39.23 0.0 330 60 PEM 1 5965.00 114,12 =eeme weeeen 106,29 35.52 1145 39.04 .00 330 8O PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
48 48
Av
) 325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5924.% 66.96 68.20 -1.30 59.35 35.37 1140 39.22 @.00 330 80 AVERAGE 1 5965.00 10434 -neme weeeen 96,51 35.52 1145 39.014 0.0 330 8O AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C197

TEL : +86-512-57900158
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101-01

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Pol. Horizontal Vertical
mLmI(d&Mm] i Level (4Bu/m)
1138 134
915 975
wl | — . — w | N ——
\ U | ]| WP \ U | L] widepag
P — I T | I | [ — o T ] I |
e DT ] ek o DT ] vk
8 TITRRIIIIRITT : Ay
Peak AR A e
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 11930.00 53.20 74.80 -20.80 64.08 38.82 16.63 66.33 0.00 206 200 PEAK 1 11930.00 57.04 74.80 -16.96 67.92 38.82 16.63 66.33 0.00 334 298 PEAC
2 11930.08 43.43 54.88 -18.57 S54.31 38.82 16.63 66.33 .00 286 280 AVERAGE 1 1193008 47.35 S4.80 -6.65 55.23 38.82 16.63 6633 .00 334 298 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C16 of C197




ssamanas. FCC TEST REPORT

Report No. : FR432101-01

Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Iy 1 gl 1
Peak wmwiw “WM
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12330.00 46.23 74.80 -20.77 56.31 39.03 16.99 66.01 .00 === PEAK 1 12330.00 46.24 74.80 -27.76 56,32 39.83 16.99 66.6l 0.08 ---  --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C17 of C197




ssamanas. FCC TEST REPORT

Report No. : FR432101-01

Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

|
i WH.ﬁE(@
Peak 8 o WW‘

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 12810.08 45.84 83.20 -42.36 54.9% 39.22 17.21 65.5 @.00 -~  --- PEAK

Vertical
. Level (dBuVim)
1134
915
B1 ’I_ ] ‘
| WiFiBE{Pegk|
11— T ]
i WFI-ﬁE[@
gl 1
!
1 kl
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g
1 12810.00 46.18 83.20 -42.02 5530 39.22 17.21 5.5 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

: C18 of C197




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11BE EHT80_CH7_Full_5985MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 — a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813
1
ESIUMWWM w W
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5817.56 7172 88.20 -16.48 64.21 35.35 1139 39.23 0.0 117 158 PEMK 1 5985.00 110,99 ---ene woeeen 103,06 35.52 1145 39.04 .00 117 158 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 L\/ 5. |
4a.ah_/_/J 1
Av
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5919.27 58.54 68.20 -9.66 51.08 35.36 1140 39.22 @.00 117 158 AVERAGE 1 5985.00 100,89 ---ens -eeeen 92,89 35.60 1148 39.88 0.0 117 158 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C197
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11BE EHT80_CH7_Full_5985MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134 1
i1 a5
i GE(Pe Wi 6E(Peak)
i3 LW |
1
48 L
Peak
125 128
163 163
825 5647, 5688, 5921, 5983, 5985 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5916.60 69.94 88.20 -18.26 62.43 35.35 1139 39.23 .60 343 TIPEK 1 5985.00 110,57 =--ene weeeen 182,57 35.60 1148 39.088 .00 343 77 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
1
i1 a5
i3 LW
WEFLSE(AVG) WIFLGE(AVG)
50 A |
1
48 48 \M
Av
) 125 128
163 163
825 5647, 5688, 5921, 5983, 5985 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5915.34 57.58 68.20 -10.62 50.87 35.35 1139 39.23 2.0 343 77 AVERAGE 1 5985.00 100,77 =--ens -oeeen 92,77 35.60 1148 39.88 0.0 343 77 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C197
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swamranas. FCC TEST REPORT Report No. : FR432101-01

Pol. Horizontal Vertical
1‘,Irehﬁml(dBle] , Level (dBuVim)
1134 134
15 13
o — | al R
" i Wi e \ U || L wisEpan)
6“‘_ — i 65, — [ — I ] [ I
WH-ﬁE[A\@ ‘ 1 ‘ U u LJ WH'ﬁE[@
- il i
Peak mmwmw [IRSRSRSn, UL sy "
Avg 18 =
1 kl
163
10000 1600, 13200, 14800, 16400, 18000
10000 1600, 13200, 14800, 16400, 18000 Frequency (MHz)
Frequency (MHz)
» Linit Read  Ant Cable Presmp Aux  APos TPos
Linit Read dnt Gable Preamp  Au Mo Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuv/mdBv/in 8 BV B B B B o deg
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 11970.00 51.69 74.80 -22.31 62.49 38.87 16.66 66.33 0.00 100 104 PEAC
1 11970.00 45.78 74.00 -18.20 56.58 38.87 16.66 66.33 0.0 ---  --- PEAK 1 11978.08 4113 54.8@ -12.77 583 38.87 16.66 66.33 @.08 10 164 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C21 of C197
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
10
Mode Band Edge
U-NII-5_5.925-6.425_802.11BE EHT80_CH7_PC 20MHz,Loc 4_5985MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 a5
i 6 (Peak Wi GE(Peak
813 813 |
W ! W W
i 48 W
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5919.80 59.18 88.20 -19.02 5164 35.36 1140 39.22 0.0 108 245 PEMK 1 5985.00 167,18 ~--ens -oe-e- 99,36 35.57 1146 3901 0.0 led 245 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
w5 w5 ]
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 ! 48 W
Av
g s azsw//—ﬁm
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5919.31 45.92 68.20 -20.28 38.38 35.36 1140 39.22 0.0 109 245 AVERAGE 1 598500 96,15 ---eee weeeen 58,23 35.57 1146 39.01 .00 100 245 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C22 of C197
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
10
Mode Band Edge
U-NII-5_5.925-6.425_802.11BE EHT80_CH7_PC 20MHz,Loc 4_5985MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 a5
i GE(Pe Wi GE(Peak
] 7
813 813 |
i 1 wl W
4BIBMWWWWWWWWW“V T MW
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5912.29 57.26 88.20 -30.94 49.77 3.3 1139 39.24 0.0 346 169 PEAK 1 5985.00 109,61 ---env -oe-e- 101,69 35.57 1146 39.01 .00 346 169 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
w5 w5 ]
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 1 48 W
Av
g s azsv//_(“/\—/’w
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 591449 45.68 68.20 -20.50 38.18 35.34 1139 39.23 0.0 346 169 AVERAGE 1 598500 96,24 ---eme weeeen 58,32 35.57 1146 39.01 0.00 346 169 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C197
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swamranas. FCC TEST REPORT Report No. : FR432101-01

Pol. Horizontal Vertical
1‘,Irahﬁml(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[@ i WFI-ﬁE[@
1
Peak mmwmmmwm nwmmw
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12299.00 46.23 74.80 -20.77 56.39 39.02 16.87 66.65 @.00 --- --- PEAK 1 12290.00 46,13 74.80 -20.77 56.39 39.82 16.87 66.05 0.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C24 of C197
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ssamanas. FCC TEST REPORT

Report No. : FR432101-01

Pol. Horizontal
mLmI(dBle]
138
915
81.3_ ] |
i Wi Pk
60— — ‘
i WH-ﬁE[@
1
Peak s WWW
[ Y
Avg 35
163
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13
Mode Band Edge
U-NII-5_5.925-6.425 802.11BE EHT160_CH15_ Full _6025MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 59271 64.53 88.20 -13.67 56.98 35.37 1140 39.22 0.0 119 157 PEMK 1 6625.00 108,85 ---enn -=e-e- 100,81 35.60 1149 39.65 0.0 119 157 PEAC
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Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5917.44 52.45 68.20 -15.75 44.84 35.35 1139 39.23 2.0 119 157 AVERAGE 1 6025.00 9773 =-eeme meeeen B9.73 35.60 1148 39.88 .00 119 157 AVERAGE
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13
Mode Band Edge
U-NII-5_5.925-6.425 802.11BE EHT160_CH15_ Full _6025MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
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Peak
325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592371 66.66 86.20 -21.54 59.11 35.37 1140 39.22 0.0 308 146 PEXK 1 6625.00 17,30 ----ns -oe-e- 99,20 35.60 1158 39.82 0.0 0@ 146 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
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163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592492 53.94 68.20 -14.26 46,39 35.37 1140 39.22 0.00 300 146 AVERAGE 1 6625.00 96,99 ---eee weeeen B8.95 35.60 11.49 39.85 .00 300 146 AVERAGE
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Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12850.08 45.18 74.80 -28.82 55.83 38.92 16.70 66.28 @.00 -~  --- PEAK 1 12850.00 45.84 74.80 -28.16 56.49 38.92 16.71 66.28 0.00 ---  --- PEAK
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14
Mode Band Edge
U-NII-5_5.925-6.425_802.11BE EHT160_CH15_ PC 40MHz,Loc 4_6025MHz
ANT CDD 1S2T
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i  Leve G
1
1138 04
1
415
’ 75
HoEPeak) Wi E k)
B3 83
i 1 0 W
48 48
Peak
325 35
163 163
1000 2800, 4600, 6400, aa00. 10000
5825 5865, 5905, 5045, 595, 6025
Frequency k) Frequency (MHz)
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le ) Read it Gable Premp  Auc Ahos  Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Modln B B B @B © B o g
trdulfvdin & dl d o & B o dy LG50 10528 o e D B LS BB 0M 1B 144K
1 5918.71 61.50 88.20 -26.70 53.97 35.36 1140 39.23 0.00 109 244 PEX
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Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 5918.91 46.79 68.20 -2L.41 39.25 35.36 1140 39.22 0.00 109 244 AVERAGE 1 6025.00 9433 --eeme weeeee B6.23 35.60 1151 39.81 .00 100 244 AVERAGE
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14

Mode Band Edge

U-NII-5_5.925-6.425_802.11BE EHT160_CH15_ PC 40MHz,Loc 4_6025MHz

ANT CDD 1S2T

Pol. Vertical Fundamental
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5912.10 59.61 88.20 -18.59 52.12 35.34 1139 39.4 0.6 377 170 PEX 1 6625.00 16,01 ----nn -=---- 97.97 35.60 1149 39.65 8.0 377 170 PEAC
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Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5912.18 47.55 68.20 -10.65 40.06 35.34 1139 39.24 0.0 377 170 AVERAGE 1602500 9419 --eeme weeeen 56,25 35.60 11.49 39.85 8.0 377 170 AVERAGE
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Pol. Horizontal Vertical
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Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12370.08 45.89 74.80 -28.11 55.89 39.05 16.92 65.97 @.00 --- .- PEAK 1 12370.00 45.82 74.80 -28.18 95.82 39.85 16.92 €5.97 @.08 -~  --- PEAK
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Pol. Horizontal Vertical
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Linit Read  Ant Cable Prearp o5 TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12699.09 45.82 74.80 -28.18 55.17 39.18 17.13 65.66 .00 === PEAK 1 12699.00 45.52 74.80 -28.48 S54.87 39.18 17.13 e5.66 @.00 ---  --- PEAK
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17
Mode Band Edge
U-NII-5_5.925-6.425 802.11BE EHT320_CH31_Full _6105MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 56%.10 61.20 85.20 -27.09 53.78 35.30 1138 39.26 0.0 125 1S5 PEMK 1 6105.00 187,32 =-enn =oeeen 99,28 35.60 1149 39.85 8.0 125 155 PEAC
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5919.84 50.71 68.20 -17.49 43.17 35.36 1140 39.22 @.00 125 155 AVERAGE 1610500 9477 =meeme weeeen B6.63 35.60 1152 38.95 0.0 125 155 AVERAGE
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17
Mode Band Edge
U-NII-5_5.925-6.425 802.11BE EHT320_CH31_Full _6105MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
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) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5910.92 61.81 88.20 -16.39 54.33 5.3 1139 39.4 0.0 39 145 PEN 1 6105.00 185,10 ---ens -oe-e- 9.8 35.60 1158 39.82 0.0 329 145 PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 — 5.
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163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 59249 51.60 68.20 -16.60 44.05 35.37 1140 39.22 @.00 329 145 AVERAGE 1 610500 93.77 =-eeme weeeen B5.65 35.60 1151 38.99 .80 329 145 AVERAGE
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SPORTON LAB.
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17
Mode Harmonic
U-NII-5_5.925-6.425_802.11BE EHT320_CH31_Full _6105MHz
ANT CDD 1S2T
Pol. Horizontal Vertical
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10000 11600. 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Medn B B B B B B B o g MW Bin B BN B B B B o g
1 12210.00 45.61 74.80 -28.39 55.94 38.98 16.82 66.13 .00 - PEAK 1 12210.00 46.79 74.80 -27.21 57.12 38.98 16.82 66.13 .00 -=- PEAK
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18

Mode Band Edge

U-NII-5_5.925-6.425_802.11BE EHT20_CH1_RU52*4_5955MHz

ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
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1
i1 - a5 -
Wifi GF(Peak WiFi 6F Peak)
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1 e
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825 5651, LTS 5903, 5928, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5677.20 56.89 88.20 -31.31 49.54 35.28 1136 39.29 0.0 108 251 PEXK 1 5955.00 165,62 ---enn ==e-e- 9.8 35.47 1143 3907 000 lee 251 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
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o5 ik 1
i3 LW
WIFBE(AVG WIFLGE(AVG)
50 A |
48 1 L WMJ——""
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g s mw)/ﬁ/\/Nu
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825 5651, LTS 5903, 5928, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592438 44.04 68.20 -14.16 36.49 35.37 1140 39.22 @.00 108 251 AVERAGE 1 595500 95,31 ---eme meeees 7.5 35.47 1143 39.017 0.0 o0 251 AVERAGE
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18
Mode Band Edge
U-NII-5_5.925-6.425_802.11BE EHT20_CH1_RU52*4 5955MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 a5
Wifi GE(Pea Wi GE(Peak
813 813 |
5.0 5.
1 W
byt AR A
48 48
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5918.28 56.67 88.20 -31.53 49.15 35.35 1140 39.23 0.0 308 172 PEXK 1 5955.00 186,52 ---env =oe-e- 95,74 35.49 1144 39.05 0.0 0@ 172 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
w5 w5 1
813 813
WIFIBE(AVG WIFLSE{AVG)
5.0 5. |
48 1 48 L/‘MJ
Av
g " az‘sw/,\/w
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592461 4421 68.20 -13.99 36.66 35.37 1140 39.22 @.00 300 172 AVERAGE 1 595500 96,18 ---e-e -eeee- 58,50 35.49 1144 39.015 .00 300 172 AVERAGE
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Mode Band Edge
U-NII-5_5.925-6.425_802.11BE EHT320_CH31_PC 80+40MHz,Loc 6_6105MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 w 813
5.0 5.
48 48
Peak
325 35
163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5918.92 77.47 88.20 -10.73 69.93 35.36 1140 39.22 0.00 108 244 PEX 1 6105.00 110,41 =--ene weeeen 10,33 35.60 1153 38.95 .00 leg 244 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
. WIFLSE(AVG) WIFLSE{AVG)
5.0 —— A
45.8// .
Av
) 325 35
163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5917.62 64.85 68.20 -3.3% 57.34 35.35 1139 39.23 .00 109 244 AVERAGE 1 6105.00 99.06 ---e-v -=---- 50,88 35.60 1153 38.95 .00 108 244 AVERAGE
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19
Mode Band Edge
U-NII-5_5.925-6.425_802.11BE EHT320_CH31_PC 80+40MHz,Loc 6_6105MHz
ANT CDD 1S2T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 -+ a5 .
i GB{Peak) WiFi 6F Peak)
N i L K
5.0 5.
48 48
Peak
325 35
163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 591350 78.98 68.20 -9.22 7148 35.34 1139 39.23 0.0 306 170 PEAK 1 6105.00 110,05 ---enn -oeeen 181,91 35.60 1152 38.95 0.0 306 170 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
1 WIFLSE(AVG) WIFLSE{AVG)
5.0 '\/ Y 5.
‘M’_/H_/J‘\/ a
Av
) 325 35
163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 591343 67.04 68.20 -L16 59.54 35.34 1139 39.23 0.0 306 170 AVERAGE 1 610500 98,81 ---ene -eeeen 5.6 35.60 1153 38.95 0.0 306 170 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C39 of C197

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 12530.00 45.80 74.80 -28.20 S5.48 39.11 17.03 65.62 @.08 -~  --- PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak s 1‘ y !
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 12530.00 47.11 74.00 -26.89 56.79 30.11 17.03 65.82 8.0 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C40 of C197




ssamanas. FCC TEST REPORT

Report No. : FR432101-01

Pol. Horizontal
mmmmm
138
915
81.3_ ] |
i Wi Pk
60— — ‘
i WH-ﬁE[A\@
Lt 1
Peak VRPN PP
Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 12870.08 45.83 83.20 -42.37 54.82 39.25 17.25 65.49 @.00 -~ --- PEAK

Vertical
el B}
134
a5
i Wi ‘
| E [Pk
7 — —

1
i WREA
G 1 WWJWW

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g
1 12870.00 45.64 B83.20 -42.56 S4.63 39.25 17.25 65.49 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

1 C41 of C197




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

22
Mode Harmonic
U-NII-5_6.425-6.525_802.11BE EHT20_CH105_Full _6475MHz
ANT CDD 1S2T
Pol. Horizontal Vertical
” Level (dBuVim] ” Level (dBuVim]
1138 1134
95 a5
B u WiFiBE[PJni) B u W\FiBE[PJLK)
50 5.
Peak s 1 e W
Avg 35 35
163 163
10000 11600. 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Medn B B B B B B B o g MW Bin B BN B B B B o g
1 12950.00 46.26 88.20 -41.94 55.09 39.28 17.30 65.41 @.00 - PEAK 1 12950.00 46.98 B88.20 -41.22 95.81 39.28 17.30 65.41 0.00 -=- PEAK
Sporton International Inc. (Kunshan) Page Number : C42 of C197

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

23
Mode Harmonic
U-NII-5_6.425-6.525_802.11BE EHT20_CH113_Full _6515MHz
ANT CDD 1S2T
Pol. Horizontal Vertical
” Level (dBuVim] ” Level (dBuVim]
1138 1134
95 a5
B u WiFiBE[PJni) B u W\FiBE[PJLK)
50 5.
Peak L ! L :
Avg 35 35
163 163
10000 11600. 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Medn B B B B B B B o g MW Bin B BN B B B B o g
1 13630.00 46.08 88.20 -42.12 5476 39.29 17.36 65.33 0.00 - PEAK 1 13830.00 46.51 B83.20 -41.69 55.19 39.29 17.36 5.3 0.00 -=- PEAK
Sporton International Inc. (Kunshan) Page Number : C43 of C197

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




ssamanas. FCC TEST REPORT

Report No. : FR432101-01

Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

|
i WH.ﬁE(@
Peak 8 L liMWhH mmmmmwiﬁiiﬂﬁ

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 12899.00 46.31 83.20 -41.89 55.26 39.26 17.26 65.47 @.00 -~  --- PEAK

Vertical
el B}
134
a5
i Wi ‘
| E [Pk
7 — —

]
i wmﬂ@
[ 1

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g
1 12890.00 45.95 B88.20 -42.25 54.% 39.26 17.26 €5.47 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

1 C44 of C197



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

Pol. Horizontal Vertical
mmmmm . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
1 1
Peak s b
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1970.00 46.53 83.20 -41.67 5531 39.29 17.30 65.39 @.00 -~  --- PEAK 1 12970.00 46.82 83.20 -41.38 S5.60 39.29 17.32 €5.39 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C45 of C197

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamanas. FCC TEST REPORT

Report No. : FR432101-01

Pol. Horizontal Vertical
mLmI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
1 1
Peak . WWWWWWJ"W
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12930.08 47.47 83.20 -40.73 56.34 39.27 17.29 65.43 0.0 -~ --- PEAK 1 12930.00 46.12 83.20 -42.08 54.99 39.27 17.29 6543 @.00 --- --- PEK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

: C46 of C197




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

Pol. Horizontal Vertical
meeI(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
1 al 1
Peak s
oS
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13670.08 47.24 83.20 -40.96 55.88 39.28 17.38 65.%¢ @.00 -~  --- PEAK 1 13670.00 46.50 88.20 -41.78 S5.14 39.28 17.38 65.30 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C47 of C197

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 13399.00 4615 74.80 -27.85 54.35 39.18 17.61 6499 @.00 -~ --- PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak s | y 1'
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 13399.00 45.86 74.00 -28.14 54.86 30.18 17.61 6499 0.80 - - PEM

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C48 of C197




swamranas. FCC TEST REPORT Report No. : FR432101-01

Pol. Horizontal Vertical
mmmmm . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak s IR IR b NPT RRPRPep
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13710.08 45.26 83.20 -42.94 53.24 39.09 17.84 6491 @.00 -~  --- PEAK 1 13710.00 45.62 83.20 -42.58 53.60 39.89 17.84 64.91 @.08 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C49 of C197

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



swamranas. FCC TEST REPORT Report No. : FR432101-01

Pol. Horizontal Vertical
mLevel(dBle] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak MWWW n \
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13030.00 46.28 83.20 -41.92 54.83 39.26 17.43 65.24 @.00 -~ --- PEAK 1 13030.00 45.86 88.20 -42.34 S4.41 39.26 17.43 5.4 0.0 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C50 of C197

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamanas. FCC TEST REPORT

Report No. : FR432101-01

Pol. Horizontal Vertical
mLmI(dBu‘ﬂm] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak 4 ——— b *‘
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13370.00 45.17 74.00 -28.83 53.39 39.19 17.60 65.01 .00 === PEAK 1 13370.00 45.17 74.80 -28.83 53.39 39.19 17.60 e5.61 @.08 -~  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C51 of C197




ssamanas. FCC TEST REPORT

Report No. : FR432101-01

Pol. Horizontal Vertical
mLmI(dBu‘ﬂm] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak s . y .
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1369.00 45.29 88.20 -42.91 53.29 39.09 17.82 64.91 .00 === PEAK 1 136%0.00 45.17 88.20 -42.93 53.27 39.89 17.82 6491 @.08 -~  --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C52 of C197




swamranas. FCC TEST REPORT Report No. : FR432101-01

Pol. Horizontal Vertical
mLevel(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
m | ol
Peak PRAPTRPIRRyIrwE B I
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13250.08 45.5 74.80 -28.44 53.95 39.22 17.5] 65.12 @.08 -~  --- PEAK 1 13250.00 45.74 74.80 -28.26 S4.13 39.22 17.51 €512 @.00 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number : C53 of C197

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 13410.00 45.44 83.20 -42.76 53.61 39.18 17.62 64.97 @.08 -~  --- PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak s 1‘ b 1‘
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 13410.00 45.67 88.20 -42.53 53.84 3018 17.62 64.97 0.0 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C54 of C197




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 13570.08 45.67 83.20 -42.53 53.69 39.13 17.74 6489 0.00 -~  --- PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak s 1‘ b 1
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 13570.00 46.10 88.20 -42.18 5412 30.13 17.74 6489 0.0 - - PEM

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C55 of C197




swamranas. FCC TEST REPORT Report No. : FR432101-01

Pol. Horizontal Vertical
mmmmm . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak s 1‘ b 1
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13330.08 45.81 74.80 -28.19 54.88 39.20 17.57 65.04 @.00 -~  --- PEAK 1 13330.00 45.74 74.80 -28.26 S4.01 39.20 17.57 €5.04 @.00 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C56 of C197

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 13799.08 45.54 83.20 -42.66 53.51 39.06 17.89 64.92 @.00 -~  --- PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak s . y 1
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 13790.00 45.89 88.20 -42.31 53.86 30.86 17.89 642 0.0 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C57 of C197




swamranas. FCC TEST REPORT Report No. : FR432101-01

Pol. Horizontal Vertical
mmel(dﬂu‘ﬂm] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak mmmmmwmwm DWNWMWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13%90.00 45.21 83.20 -42.99 53.12 39.00 18.04 6495 @.00 -~ --- PEAK 1 13%90.00 45.16 83.20 -43.04 53.07 39.80 15.04 64.95 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C58 of C197

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
39
Mode Band Edge
U-NII-8_6.875-7.125_802.11BE EHT20_CH229_Full_7095MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 h 1 813 |
i MMWM»WWMUWWW v W
48 48
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 71525 75.87 88.20 -10.33 65.28 5.9 12.62 37.85 0.0 108 1L PEN 1 7095.00 116,07 ---enn =oeeen 105,50 35.90 12.5 37.91 .00 lee 11 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 ! 5. |
s x s \v_,_,xr—’-
Av
) 325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.60 6271 6.20 -5.49 52.84 35.90 12.62 37.85 0.0 108 11 AVERAGE 1 7095.00 106,30 ----ns ----e- 95,75 35.90 125 37.91 .00 le@ 11 AVERAGE
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39
Mode Band Edge
U-NII-8_6.875-7.125_802.11BE EHT20_CH229_Full_7095MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
95 - a5 .
| Wifi 6E(Peak) WiFi 6F Peak)
813 813
5.0 | mﬁm 5. W
48 48
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 712634 73.27 88.20 -14.93 62.60 5.9 12.62 37.85 0.0 325 171 PENK 1 7095.00 117,86 ---enn =oeeen 107,27 35.90 12.5 37.89 .0 35 171 PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 . 5. |
u AVEN u o
Av
) 325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.60 60.53 68.20 -7.67 49.86 35.90 12.62 37.85 @.80 325 171 AVERAGE 1 7095.00 17,92 ---ens -eeeen 9.3 35.90 1258 37.89 8.0 325 171 AVERAGE
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 1419.00 45.55 83.20 -42.65 53.02 39.17 18.17 o468l @.08 -~  --- PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak s 1‘ b 1
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 1419.00 45.97 88.20 -42.13 5344 3017 1817 6481 880 - - PEM

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Report No. : FR432101-01

40
Mode Band Edge
U-NII-8_6.525-7.125_802.11BE EHT20_CH233_Full_7115MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
o5 ik 1
M Wi GE(Peak) Wi GE(Peak
813 813 |
5.0 \’ﬂ A P
44 44 W
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7125.60 7419 85.20 -14.01 63.52 5.9 12.62 37.85 0.0 o8 2 PEAK 1 715,00 95.15 ==eeme meeeen B4.53 35.90 12.68 37.88 .00 led 1 PEA
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
1
813 813
WIFLSE(AVG) WIFLSE{AVG)
55.0J 5. |
48 \- 48 S
Av
g 0 325fJ\W
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.00 6180 68.20 -6.40 5113 5.9 12.62 37.85 0.0 o8 2 AVERAGE 1 715.00 86,06 ---enn -o--e- 5443590 12.68 37.88 0.00  led 1 AVERAGE
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SPORTON LAB.
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Report No. : FR432101-01

40
Mode Band Edge
U-NII-8_6.525-7.125_802.11BE EHT20_CH233_Full_7115MHz
ANT CDD 1S2T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
5 - w5 1 ~
WM Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 5. N
a MW
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7125.09 85.62 88.20 -2.58 74.95 5.9 12.62 37.85 0.0 308 167 PEAK 1 715,00 95,43 =meeme weeeen B4.B4 35.90 1258 37.89 .00 0@ 167 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 48 R
Av
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.60 67.66 68.20 -0.54 56.99 35.90 12.62 37.85 .00 300 167 AVERAGE 1 705,00 86,21 ---ene weeeen 75,60 35.90 1259 37.88 .00 300 167 AVERAGE
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swamranas. FCC TEST REPORT Report No. : FR432101-01

Pol. Horizontal Vertical
mmmmm . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak s 1‘ y o 1
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14230.08 45.44 83.20 -42.76 52.82 39.21 18.19 647 @.00 -~  --- PEAK 1 14230.00 46.06 83.20 -42.14 S3.44 39.21 18.19 o478 0.00 -~ --- PEAK
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101-01

41
Mode Band Edge
U-NII-8_6.525-7.125 802.11BE EHT20_CH233_RU52*4_7115MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
i el
g 138
5
1 ki 1
1 WiFi GE(Peak] Wifi 6E{Peak)
il V K |
6l 64 i
44 48.8W
Peak
5 5
183 16.3
1000 2800, 4600, 6400, 8200, 10000
7085 . 1149, . s, 1245
Frequency (MHz) Frequency (MHz)
o Linit Read  Ant Cable Preamp  Aux  APos TPos
Linit Read  Ant Cable Preamp  Aux APos  TPos . ,
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level L Harghn Lavel Factor - Loss Factor Factor feark
e Mo s e B i b B B B m e
Medhilfn e &b A dfp B B B @ dy IR X J—— R4 BN 1K T 00 19 9N
1 715.00 79.03 8820 -9.17 68,36 35.90 1262 37.85 .m0 100 97 PEMK
Level [dBuVim
130 L 11"Le\lre\:dlill\imnl
1134 s
5 08
B3 83 !
M WRSEA) WRLSEAVG
Gl ! 50 |
48 48 NN se
AVg /W
28 N
163 163
1000 2800, 4600, 6400, 8200, 10000
7085 . 1149, . s, 1245
Freqency ) Frequency (MHz)
. f b Limit Read  Ant (able Preamp  Awx  APos  TPos
lelt ) Read it Gable Premp  Auc Ahos  Thos Freg Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
S ————— Modun e B B dn B B & m e
b dn W B B B B o dy SREN J 7 p—— 9 B ILE TME 0B 10 97 MNERE
1 715.00 66,07 68.20 -2.13 55.40 35.99 12.62 37.85 0.0 100 97 AVERAGE
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101-01

41
Mode Band Edge
U-NII-8_6.525-7.125_802.11BE EHT20_CH233_RU52*4_7115MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
Rl LeveldBuVim)
1'!"
1134 nr
95 i s 1
iy VW GE Peak) A
i3 i3 |
650 ‘ 650
WWMM‘M
" s W
Peak wid
325 5
163 163
1000 2800, 4600, 5400, 200, 10000
7085 . T4, THB1. (i} T4
— Frequency (WHz)
L f i Limit Read  Ant Cable Preamp  Aux  APos  TPos
lelt ) Read it Gable Premp  Auc Ahos  Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
S ————— MiBujn e B B & B B & o i
b diujn b dBU b &5 b o deg S TLI TR —— BT B0 1260 3B 008 3 163 PENC
1 7125.60 80.75 88.20 -7.45 TR.0B 35.90 12.62 37.85 0.0 320 263 PEMK
Rl LeveldBuVim)
1'!"
1134 ny
5 975
1
B3 ﬂ B3
f\/\ WIFLSE(AVG) WIFLGE(AVE)
650 U 650 |
#h 484 b e
Avg - 32I5y//_/x/\,W
13 163
s . e . - s 1000 2400, 4600‘FI9QI|9I1CHMH!]6400‘ 8200, 10000
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux  APos  TPos
Linit Read  rt Coble Preap  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/n dBuv/m B dBWV dB/m B dB B o deg
1 715.60 67.99 68.20 -0.30 57.3 35.99 12.60 37.85 Q.80 3@ 163 AVERAGE

Mz dBuv/m dBuv/m  dB
1 7115.00 83.60 ----n- -eeee-

g de/m dB B B o deg
72,95 35,90 12.61 37.86 0.0 320 203 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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ssamanas. FCC TEST REPORT

Report No. : FR432101-01

Pol. Horizontal Vertical
mLmI(dBu‘ﬂm] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak s J b 1‘
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13850.00 4478 88.20 -43.42 52.73 39.04 17.94 64.93 .00 === PEAK 1 13850.00 45.63 88.20 -42.57 53.58 39.84 17.94 6493 @.00 -~  --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 14010.00 45.28 83.20 -42.92 53.16 39.01 18.05 6494 @.00 -~ .- PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak s ‘ y
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 l4p10.00 47.35 88.20 -40.85 5.1 30.01 18.05 6494 880 - - PEM

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
44
Mode Band Edge
U-NII-5_6.525-6.875_802.11BE EHT40_CH227_Full_7085MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 a5
Wi GE(Peak) Wi GE(Peak
813 813 |
B0 ! B0 W
48 48
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 712684 64.50 88.20 -13.70 53.83 5.9 12.62 37.85 0.0 lo@ 2 PEAK 1 7865.00 109,59 ---ene weeeen 99,88 35.90 1254 3793 a.00 1o 1 PEA
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5.
1
48 48 Lf"_“/"fM
Av
) 325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7125.60 53.29 68.20 -14.91 42.62 5.9 12.62 37.85 0.0 o8 2 AVERAGE 1788500 99.90 ---ene -oeee- B9.39 35.90 1254 37.93 a.00 1o 1 AVERAGE
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sPoRTON LAS. Report No. : FR432101-01
44
Mode Band Edge
U-NII-5_6.525-6.875_802.11BE EHT40_CH227_Full_7085MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1136 f
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
61 1 B TR
48 48
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 712637 63.29 88.20 -14.91 52.62 5.9 12.62 37.85 0.0 328 170 PEAK 1 7865.00 112,01 -=-env =oeeen 10148 35.90 12.55 37.92 0.0 328 170 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
i
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
! L\ﬂ,_,__'\.r‘"-—“’“
48 48
Av
) 325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.60 SL71 68.20 -16.49 41.04 35.90 12.62 37.85 @.00 328 170 AVERAGE 1 7865.00 16151 -=-ene =oeeen 50,9 35.90 1255 37.92 0.0 328 170 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C70 of C197
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Pol. Horizontal Vertical
mLmI(dBu‘ﬂm] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak s —— . b 1‘
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14170.00 44.89 88.20 -43.31 52.41 39.15 18.15 64.82 .00 === PEAK 1 4170.00 45.85 88.20 -42.35 53.37 39.15 18.15 o462 @.00 -~ --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 13899.00 45.11 83.20 -43.09 53.05 39.03 17.96 649 @.08 -~ --- PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak s ; b !
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 13890.00 45.% 88.20 -42.10 53.90 30.03 17.% 6493 8.0 - - PEM

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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46
Mode Band Edge
U-NII-8_6.875-7.125_802.11BE EHT80_CH215_Full_7025MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
(il 1133 1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
i TWWWMMWWW wl LMM
48 48
Peak
325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 712631 64.68 88.20 -13.50 54.01 5.9 12.62 37.85 0.0 119 92 PEM 1 7625.00 11114 =eeme weeeen 100,78 35.90 12.46 38.00 .00 119 92 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
1
48 48
Av
) 325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 712691 5271 68.20 -15.49 42.84 35.90 12.62 37.85 @.80 119 92 AVERAGE 1 762500 98.99 ---eee weeeen B8.64 35.92 12.44 3301 .00 119 92 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C73 of C197
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sPoRTON LAS. Report No. : FR432101-01
46
Mode Band Edge
U-NII-8_6.875-7.125_802.11BE EHT80_CH215_Full_7025MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134 1
i1 - a5 -
Wifi 6E(Peak) WiFi 6F Peak)
i3 LW |
50 1 A WW“W"W
48 L
Peak
125 128
163 163
1z T080. . T4, T2, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7136.66 60.96 88.20 -17.24 50.77 5.9 12.63 37.84 0.0 309 261 PEAK 1 7625.00 109,85 ---ene -oeeen 99,44 35.90 12.49 37.95 0.0 309 261 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
1
i1 a5
i3 LW
WEFLSE(AVG) WIFLGE(AVG)
50 A |
! L\r',_/
48 L
Av
) 125 128
163 163
1z T080. . T4, T2, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 713087 50.63 68.20 -18.17 39.34 35.90 12.63 37.84 @.80 309 261 AVERAGE 1 762500 99.38 ---eme weeeen B9.64 35.91 12.44 3361 .00 309 261 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C74 of C197
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Pol. Horizontal Vertical
mLmI(dBu‘ﬂm] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
1 1
Peak s y
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14850.00 45.89 B88.20 -42.31 53.69 39.04 18.07 64.91 .00 === PEAK 1 14850.00 46.03 88.20 -42.17 53.83 39.84 18.07 6491 @.00 -~ --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Mode Band Edge

U-NII-8_6.875-7.125_802.11BE EHT80_CH215_PC 20MHz,Loc 1_7025MHz

ANT CDD 1S2T

Pol. Horizontal Fundamental

11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)

1134 1134 1

i a5
M Wi 6E(Peak) Wi 6E(Peak)
i3 LW |

0 1 B0 W

48 48
Peak
325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 713380 6300 83.20 -15.19 52.41 5.9 12.63 37.84 Q.00 108 96 PEMK 1 7625.00 189,71 ==-ene weeeen 99,35 35.90 12.46 3B.00 0.00 led 96 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 !
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
u ! u L,_,_»«—f
Av
) 325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.27 48.74 68.20 -19.46 38.87 35.90 12.62 37.85 0.0 108 96 AVERAGE 1 7005.00 97,77 ==eeme weeeen B7.41 35.90 12.46 35.00 0.0 108 96 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C76 of C197

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




samronas. FCC TEST REPORT Report No. : FR432101-01

47

Mode Band Edge

U-NII-8_6.875-7.125_802.11BE EHT80_CH215_PC 20MHz,Loc 1_7025MHz

ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 1 5. S
48 48
Peak
325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 713116 60.57 83.20 -17.63 49.88 5.9 12.63 37.84 0.0 306 260 PEAK 1 7625.00 189,57 =--ene weeeen 99,21 35.90 12.46 35.00 0.0 306 260 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
i
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
s ! s Lﬁ,hr»f
Av
) 325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 713380 47.63 68.20 -10.57 36.%4 35.90 12.63 37.84 0.0 306 260 AVERAGE 1 7625.00 98.79 --eeee weeeen 88,43 35.90 12.46 35.00 0.0 306 260 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C77 of C197
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48
Mode Band Edge
U-NII-8_6.875-7.125_802.11BE EHT160_CH207_Full _6985MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 i 813
i MWW i
48 48
Peak
325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 717449 7412 88.20 -14.08 63.33 5.9 12.68 37.79 080 111 G4 PEN 1 6985.00 110,55 =-ene =eeeen 10009 35.90 12.46 38.00 0.0 11 64 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) B WIFLSE{AVG)
5.0 \-/_\/\/_\/1 5.
u MIANAA u
Av
) 325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7137.63 60.9 68.20 -7.30 50.280 35.90 12.64 37.84 0.0 111 64 AVERAGE 1 698500 97.94 -eeme weeeen .59 35.93 12.43 3861 @.00 111 64 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C78 of C197
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48
Mode Band Edge
U-NII-8_6.875-7.125_802.11BE EHT160_CH207_Full _6985MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 i 813
5.0 5. W
48 48
Peak
325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7144081 7472 88.20 -13.48 64.01 35.90 12.64 37.83 Q.00 106 100 PEAK 1 6985.00 110,47 =--ene weeeen 100,06 35.90 12.49 37.95 0.0 le6 100 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) B WIFLSE{AVG)
48 48
Av
) 325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 718.35 629 68.20 -6.91 50.62 35.90 12.62 37.85 .00 106 100 AVERAGE 1 698500 97,12 =--eme weeeee B6.88 35.91 12.44 33.61 .00 106 10@ AVERAGE
Sporton International Inc. (Kunshan) Page Number : C79 of C197
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Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak MWW DWMW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13970.00 46,18 83.20 -42.02 5410 39.01 18.02 6495 @.00 -~ --- PEAK 1 13970.00 4621 83.20 -41.99 5413 39.81 15.02 6495 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C80 of C197

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101-01

49

Mode Band Edge

U-NII-8_6.875-7.125_802.11BE EHT160_CH207_PC 40MHz,Loc 1_6985MHz

ANT CDD 1S2T

Pol. Horizontal Fundamental

11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)

1134 1134 1

05 i
WW Wi k) I Wi Pl
K 3 |

1

50 A M

48 48
Peak
325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 746,17 69.04 88.20 -19.16 58.32 5.9 12.65 37.83 .60 1ol 4L PEN 1 6965.00 109,80 ----ns ------ 99,44 35.96 12.48 3500 0.00 el 41 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) | WIFLSE{AVG)
5.0 5.
1
48 48 \Mf
Av
) 325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.60 56.02 68.20 -10.18 45.35 35.90 12.62 37.85 .80 1Al 41 AVERAGE 1 698500 97.52 =--eme weeeen 716 35.96 12.48 35.00 0.0 1ol 41 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C81 of C197
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49

Mode Band Edge

U-NII-8_6.875-7.125_802.11BE EHT160_CH207_PC 40MHz,Loc 1_6985MHz

ANT CDD 1S2T

Pol. Vertical Fundamental

11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)

1134 1134

05 i
W\ﬂ Wi k) I Wi ek
K 3 |

1

50 A W

48 48
Peak
325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 712649 72.54 88.20 -15.66 61.87 35.90 12.62 37.85 0.0 108 160 PEA 1 6985.00 167,19 ---ene weeeen 96,84 35.93 12.43 3861 0.00 led 108 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
5 ik *
813 813
WIFLSE(AVG) | WIFLSE{AVG)
5.0 1 5. |
48 48 \_,_u_/v—/‘
Av
) 325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 71271 58.00 68.20 -10.20 47.33 35.90 12.62 37.85 .00 109 100 AVERAGE 1 698500 96,52 ---ene weeeen B6.16 35.90 12.46 35.00 .00 100 10@ AVERAGE
Sporton International Inc. (Kunshan) Page Number : C82 of C197
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Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

|
L WH.ﬁE(@
Peak 8 o MMMMW"L‘-

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 13850.08 47.14 83.20 -41.06 S5.81 39.28 17.37 65.32 @.00 -~  --- PEAK

Vertical
el B}
134
a5
i Wi ‘
| E [Pk
7 — —

]
i wmﬂ@
[ 1

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g
1 13850.00 46.24 83.20 -41.96 54.91 39.28 17.37 €5.32 @.08 -~  --- PENK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol.

Horizontal

Lol B

1134

\
i Wi Pk

]
I RN
Peak i ———

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 13099.00 45.86 83.20 -42.34 54.47 39.27 17.40 65.28 0.00 ---  --- PEAK

Vertical
el B}
134
a5
i Wi ‘
| E [Pk
7 — —

|
M
ol 1
e

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g
1 13090.00 46.48 83.20 -41.72 5.09 39.27 17.40 65.28 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
mLeveI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ o WFI-6E[@
1
Peak . nwmuﬂuwwm
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13010.00 46.3 83.20 -41.84 55.67 39.30 17.34 6535 @.00 -~ --- PEAK 1 13610.00 48.50 88.20 -39.78 57.21 39.30 17.34 6535 @.08 -~  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C85 of C197
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SPORTON LAB.
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Report No. : FR432101-01

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 13750.08 45.74 83.20 -42.46 5370 39.08 17.87 6491 @.08 -~  --- PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak s 1‘ y 1‘
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 13750.00 45.51 88.20 -42.69 53.47 30.08 17.87 6491 8.0 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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SPORTON LAB.
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Report No. : FR432101-01

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 13770.08 45.30 83.20 -42.99 53.27 39.07 17.88 6492 @.08 -~ --- PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak s ! y !
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 137e.00 45.81 88.20 -42.39 53.78 30.67 17.88 6492 0.0 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 13730.08 45.78 83.20 -42.42 53.76 39.08 17.85 64.91 @.08 -~  --- PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak s 1‘ b 1‘
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 13730.00 45.73 88.20 -42.47 5371 30.08 17.85 6491 0.0 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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SPORTON LAB.

FCC TEST REPORT
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Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 13650.08 46.52 83.20 -41.68 54.53 39.18 17.79 64.% @.08 -~ --- PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
1 i
Peak s b
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 13650.00 46.35 88.20 -41.85 54.% 3018 17.79 649 8.0 - - PEM

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

|
i WH.ﬁE(@
Peak 8 oo uva ‘MW'L&W

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 12850.00 46.29 83.20 -41.91 55.32 39.24 17.24 655 @.08 -~ --- PEAK

Vertical
el B}
134
a5
i Wi ‘
| E [Pk
7 — —

]
i W Fl-ﬁElﬂ\\@
ol 1

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g
1 12850.00 46.81 83.20 -41.39 55.84 39.24 17.24 5.5 @.00 -~  --- PEAC
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 13170.00 46.10 83.20 -42.19 S4.60 39.25 17.45 65.20 @.00 -~  --- PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak s b
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 13170.00 46.%9 88.20 4121 55.49 3.5 17.45 65.00 8.0 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
mLevel(dBle] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak me% B MWMW
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 134%.00 45.72 83.20 -42.48 53,78 39.15 17.68 64.89 @.00 -~  --- PEAK 1 134%0.00 4636 83.20 -41.84 S54.42 39.15 17.68 64.89 @.00 -~  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C92 of C197
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60
Mode Band Edge
U-NII-8_6.525-6.875_802.11BE EHT320_CH191_Full _6905MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
N\MMWMMW Wi GE P
I T \
o ‘ WiFi GE{Peak) L
5.0 1% 5.
48 48
Peak
325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 725012 65.37 7400 -B.63 5439 35.95 1272 37.69 0.0 108 9B PEMK 1 6905.00 16185 ---enn =oeeen 9149 35.96 12.48 35.00 .00 lea 95 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 i
813 813
WIFLSE{AVG)
5.0 5.
1 WIFLSE(AVG)
s K s
Av
) 325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7266.64 5323 S4.00 -0.77 42.21 35.97 12.72 37.67 0.0 108 95 AVERAGE 1 690500 9047 ---eme weeeen .13 35.91 12.44 3861 .00 log 98 AVERAGE
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SPORTON LAB.

Report No. : FR432101-01

60
Mode Band Edge
U-NII-8_6.525-6.875_802.11BE EHT320_CH191_Full _6905MHz
ANT CDD 1S2T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11“Le\ie\ (dBuVim)
1138 1134
1
95 a5 .
WiFi 6F (Peak)
T T
o WiFi GE{Peak) #
1
5.0 .0
48 488
Peak
325 325
163 16.3
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy BB B BN B B b B o g
1 7268.12 65.76 74.00 -B.30 54.68 35.97 1272 37.67 0.0 308 261 PEAK 1 6985.00 16156 ---=ns ==e-e- 9120 35.90 12.46 38.00 .00 0@ 261 PEAC
e ) 11“Le\ie\ (dBuVim)
1034 1134
a4 a5 i
83 B3
i WIFLSE{AVG)
850 .0
1 WELGE(AVG)
48 488
Av
g s 325\”/\/‘\.//*'\/
163 16.3
o148 B85, 03, . 1. 145 10 30 40, B0 a0 100
Frequency {MHz) Frequency (MHz)
linit Over Read Ant Cable Preamp  Aux  APos  TPos Linit Red Mt CeblePremp Aw MPos Thos
Freg Level - Line Linit Level Factor  Loss Factor Factor Renark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 7648 53T 5480 826 472 K97 L7 .67 .60 300 161 WERAGE L e
Sporton International Inc. (Kunshan) Page Number : C94 of C197
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 13610.08 45.93 83.20 -42.27 53.88 39.06 17.91 64.92 @.00 -~  --- PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak s ! b 1
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 13810.00 46.25 88.20 -41.95 54.20 30.86 17.91 642 8.0 - - PEM

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C95 of C197




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

61
Mode Band Edge
U-NII-8_6.525-6.875_802.11BE EHT20_CH229_RU52*4;_7095MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 1 5.
st oA e
48 48
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 717450 59.26 88.20 -18.94 48.47 5.9 12.68 37.79 0.0 10@ 83 PEMK 1 7895.00 106,85 ---enn -oeee- 96.26 35.90 1258 37.89 .00 led B3 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
w5 w5 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
s ! s L_,_,_,_,-
Av
o] - 325W
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.60 47.35 68.20 -10.85 36.68 35.90 12.62 37.85 @.00 108 83 AVERAGE 1709500 96,12 ---eee weeeen B5.53 35.90 1258 37.89 .00 lo@ B3 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C96 of C197
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sPoRTON LAS. Report No. : FR432101-01
61
Mode Band Edge
U-NII-8_6.525-6.875_802.11BE EHT20_CH229_RU52*4;_7095MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 - a5 .
| Wifi 6E(Peak) WiFi 6F Peak)
813 T 813 |
5.0 1 5. W
48 48
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 720164 59.58 88.20 -18.62 48.78 35.91 1271 37.74 0.0 3@ 83 PEM 1 7095.00 167,38 ---ene -oeeen 96.83 35.90 12.5 37.91 0.0 0@ B3 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
5 ik 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
s ! s e
Av
) 325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.60 47.52 68.20 -10.68 36.85 35.90 12.62 37.85 .00 300 83 AVERAGE 1 789500 96,69 ---ene -oe-e- B6.04 35.90 12.5 37.91 .00 300 B3 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C97 of C197
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62

Mode Band Edge

U-NII-8_6.525-6.875_802.11BE EHT320_CH191_PC 80+40MHz,Loc 7_6905MHz

ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 a5 .
WiFi 6F Peak)
o WiFi GE{Peak) L
50 1% 50
48 48
Peak
325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7257.56 6415 74.00 -9.85 53.06 35.96 1272 37.69 0.0 108 99 PEMK 1 6905.00 106,86 -----n -=---- 96,51 35.99 1236 35.00 .00 lea 99 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
AAA WIFLSE{AVG)
B0 AV 5.
WIFLSE(AVG)
48 Moo 48
Av
) 325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 725156 5141 54.00 -2.59 40.43 35.95 12.72 37.69 0.0 108 99 AVERAGE 1690500 9438 ---eme oeeeen B4.04 3591 12.44 3301 0.00  log 99 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C98 of C197

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




samronas. FCC TEST REPORT Report No. : FR432101-01

62

Mode Band Edge

U-NII-8_6.525-6.875_802.11BE EHT320_CH191_PC 80+40MHz,Loc 7_6905MHz

ANT CDD 1S2T

Pol. Vertical Fundamental

11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)

1134 1134

175 5
FW i Wik GE{Peak]
o WiFi GE{Peak) L |

1
. W’VJWMW H NWM

48 48
Peak
325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 72528 66,58 74.00 -7.40 55.60 35.95 1272 37.69 0.0 308 260 PEAK 1 6905.00 16,30 ----ns ------ 95,9 35.91 12.44 3861 .00 00 260 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
w5 it 1
813 813
AN WIFLSE{AVG)
5.0 5.
WIFLSE(AVG)
48 MAA e L
Av
) 325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 725088 52.87 4.0 -L13 4189 35.95 12.72 37.69 @.00 300 260 AVERAGE 1 690500 95,57 =--eme weeeen 55,23 35.91 12.44 38.61 .00 300 260 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C99 of C197
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114
Mode Band Edge
U-NII-8_6.525-6.875_802.11BE EHT320_CH191_Full _6905MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
Wi GE(Peak
o WiFi GE{Peak) L
5.0 1% 5.
48 48
Peak
325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 727456 65.09 74.00 -B.91 5433 3.0 1272 37.66 0.0 108 116 PEAK 1 6905.00 183,14 -=-ene woeeen 93.05 35.60 12.48 37.99 .00 led 116 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 i
813 813
WIFLSE{AVG)
5.0 5.
4 WIFLSE(AVG)
48 48
Av
) 325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 725516 5192 54.00 -2.08 4119 35.70 12.72 37.69 0.00 108 116 AVERAGE 1 6905.00 90,36 ---ene -eeee- 50,32 35.60 12.45 38.61 .00 108 116 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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114

Mode Band Edge

U-NII-8_6.525-6.875_802.11BE EHT320_CH191_Full _6905MHz

ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
AR WP
1 V BANNARR
BHY v y V Y Wifi GE{Peak) B
5.0 1 5.
48 48
Peak
325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7285.40 6137 74.00 -12.63 50.60 35.70 1272 37.65 0.0 10@ 213 PEAK 1 6905.00 162,56 ---ens ==---- 92,53 35.60 12.44 3861 0.00 led 203 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 i
813 813
WIFLSE{AVG)
5.0 5.
1 WIFLSE(AVG)
48 48
Av
) 325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 762,30 5134 54.00 -2.66 40.60 35.70 12.72 37.68 @.00 109 213 AVERAGE 1 6905.00 90,19 ---eme weeeen 50,20 35.60 1237 35.00 0.0 0@ 213 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C101 of C197
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Pol. Horizontal Vertical
mLmI(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
1
Peak L et 4‘4“ etk Bty A : Ikl A A b i s Lkl
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13610.00 45.28 88.20 -42.92 53.78 38.51 17.91 64.92 .00 === PEAK 1 13810.00 46.67 83.20 -41.53 5.17 38.51 17.91 64.92 @.08 -~  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C102 of C197
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115
Mode Band Edge
U-NII-8_6.525-6.875_802.11BE EHT320_CH191_Full _6905MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
1
§15 a5
Wi 6E(Peak)
o WiFi GE{Peak) L
50 1 A
48 L
Peak
125 128
163 163
f1ts 680, 1033, M. T3, 7485 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 727744 6193 74.00 -10.07 5117 5.0 1272 37.66 0.0 108 297 PEAK 1 6905.00 183,16 ---enn =oeee- 93.07 35.60 12.48 37.99 .00 lea 297 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
i1 a5 i
i3 LW
|| WIFLGE(AVG)
50 A
A WEHLSE(AVG)
48 L
Av
g - 325//\/\-/W/
163 163
f1ts 680, 1033, M. T3, 7485 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 725420 50.92 5400 -3.08 40.19 35.70 1272 37.69 0.00 109 297 AVERAGE 1 6905.00 90,18 ---ene -oeee- B0.15 35.60 12.44 3361 .00 0@ 297 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C103 of C197




samronas. FCC TEST REPORT Report No. : FR432101-01

115

Mode Band Edge

U-NII-8_6.525-6.875_802.11BE EHT320_CH191_Full _6905MHz

ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
WVMNMMW\M W GEPea
813 I '”WH 813
’ WiFi GE{Peak) '
5.0 1 5.
48 48
Peak
325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7278.20 59.56 74.00 -14.44 48.80 5.0 1272 37.66 0.0 267 272 PEMK 1 6905.00 162,83 ---ens =oeee- 9.0 35.52 12.26 3.9 .00 267 272 PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE{AVG)
5.0 5.
I WIFLSE(AVG)
48 48
Av
) 325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7255.60 49.35 S4.00 -4.65 38.62 35.70 12.72 37.69 0.0 267 272 AVERAGE 1 690500 9182 --eme weeeen BLBG 35.60 1236 35.00 0.0 267 272 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C104 of C197

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101-01

Pol. Horizontal Vertical
1Mhﬁml(dBu‘ﬂm) . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak 488 "~ i mdwwmw o 3l MMW"“WWNW‘ - L
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13610.08 45.54 83.20 -42.66 54.04 38.51 17.91 6492 @.00 -~  --- PEAK 1 13610.00 44.45 83.20 -43.75 52.95 38.51 17.91 o492 @.08  ---  --- PEAK
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Pol. Horizontal Vertical
1 Lovel {4BuVim) | Level(#BuVim)
1080 150
L) 100
i Lty L M@ il W_AH_ L WM@
Peak il T H Bl T H
L0 i "‘“@ L i "‘“@
Avg b
ket SNl NS Bl s P )
Kl 00
150 180
16000 400, J00, . 35600, 40000 18000 40, 16800, . 35600, 4000
Fregueney (ke Frequency M)
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Pol. Horizontal Vertical
Leve! (dBuV/m) Level (dBuV/m}
. (1
a0 60,
WIFIGE PEAK WIFI 6E PEAK
I J
0. "
¢ §
5 W‘A 5 - LY
o ' 2 by
2 3 g M " 34 il et
2 4 bl 20 \f MNW W bbb
03 10
1 g
30 100. 200 300. 400 500 600. 700  B80D. %0, 1000 30 100 200 300  400. 500  600.  700.  800.  900. 1000
Frequency (MHz) Frequency (MHz)
Over Limit Read CableAntenna Preamp A/Pos T/Pos Over Limit Read CableAntenna Preamp A/Pos T/Pos
Freq Level Limit Line Level Loss Factor Factor Remark Freq level Limit Line Level Loss Factor Factor Remark
Wiz deui/m 06 duu/m BV d8 dg/n 5 e  deg Wiz dsu//n  dB B/ dBV  d db/m 08 m  deg
1 30.00 20.51 -19.40 40.00 28.25 0.71 24.57 33.82 ---  --- Peak 1 30.00 22.04 -17.96 40.00 20.78 0.71 24.57 33.82 - - Peak
2 $7.23 21.50 -18.58 40.00 33.36 1.48 14.58 32.88 ---  --- Peak 2 89.17 24.93 -18.57 43.58 41.40 1.41 14.97 32.85 ---  --- Peak
3 136.70 21.73 -21.77 43.58 36.21 1.76 16.59 32.83 ---  --- Peak 3 138.64 22.82 -21.48 43.50 36.51 1.77 16.57 32.83 ---  --- Peak
4 32.00 19.12 -26.38 46.80 29.47 2.73 19.79 32.87 ---  --- Peak 4 182,29 21.91 -21.59 43.50 36.93 2.84 15.77 32.83  ---  --- Peak
5 575.14 26.31 -19.69 46.00 30.72 3.66 25.03 33.18  ---  --- Peak 5 SI5.14 28.76 -17.24 46.80 33.17 3.66 25.83 33.18  ---  --- Peak
6 768.17 372 -18.28 46.00 .26 424 1599 3277 - --- Pesk 6 78078 30.35 -15.65 46.09 32.75 4.27 26.89 32.76 --- - Peak
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Radiated Spurious Emission Test Modes

<TX Beamforming mode>

Band

Data

Mode Band (GH2) Antenna Modulation Channel | Frequency Rate RU | Remark
Mode 63 | U-NII-5  5925-6425 = TxBF 1S2T 802.11BE EHT20 1 5955 MCSO0 | Full |Sample 1
Mode 64 ' U-NII-5 5925-6425  TxBF 1S2T 802.11BE EHT20 45 6175 MCSO0 | Full |Sample 1
Mode 65 ' U-NII-5 5925-6425 = TxBF 1S2T 802.11BE EHT20 93 6415 MCSO | Full |Sample 1
Mode 66 @ U-NII-5 | 5925-6425 | TxBF 1S2T 802.11BE EHT40 3 5965 MCSO  Full |Sample 1
Mode 67 | U-NII-5 | 5925-6425 | TxBF 1S2T 802.11BE EHT40 43 6165 MCSO  Full |Sample 1
Mode 68 | U-NII-5 | 5925-6425 | TxBF 1S2T 802.11BE EHT40 91 6405 MCSO  Full |Sample 1
Mode 69 ' U-NII-5 5925-6425  TxBF 1S2T 802.11BE EHT80 7 5985 MCSO | Full |Sample 1
Mode 70 | U-NII-5  5925-6425 = TxBF 1S2T 802.11BE EHT80 39 6145 MCSO | Full |Sample 1
Mode 71  U-NII-5  5925-6425  TxBF 1S2T 802.11BE EHTS80 87 6385 MCSO | Full |Sample 1
Mode 72 | U-NII-5 | 5925-6425 | TxBF 1S2T 802.11BE EHT160 15 6025 MCSO  Full |Sample 1
Mode 73 | U-NII-5 | 5925-6425 | TxBF 1S2T 802.11BE EHT160 47 6185 MCSO  Full |Sample 1
Mode 74 | U-NII-5 | 5925-6425 | TxBF 1S2T 802.11BE EHT160 79 6345 MCSO  Full |Sample 1
Mode 75 ' U-NII-5  5925-6425 = TxBF 1S2T 802.11BE EHT320 31 6105 MCSO | Full |Sample 1
Mode 76 A U-NII-5 5925-6425  TxBF 1S2T 802.11BE EHT320 63 6265 MCSO | Full |Sample 1
Mode 77  U-NII-5 6425-6525  TxBF 1S2T 802.11BE EHT20 97 6435 MCSO | Full |Sample 1
Mode 78 | U-NII-5 | 6425-6525 | TxBF 1S2T 802.11BE EHT20 105 6475 MCSO  Full |Sample 1
Mode 79 | U-NII-5 | 6425-6525 | TxBF 1S2T 802.11BE EHT20 113 6515 MCSO  Full |Sample 1
Mode 80 | U-NII-8 | 6425-6525 | TxBF 1S2T 802.11BE EHT40 99 6445 MCSO  Full |Sample 1
Mode 81 | U-NII-8 | 6425-6525 | TxBF 1S2T 802.11BE EHT40 107 6485 MCSO @ Full |Sample 1
Mode 82 | U-NII-8 | 6425-6525 | TxBF 1S2T 802.11BE EHT80 103 6465 MCSO  Full |Sample 1
Mode 83 | U-NII-8 | 6525-6875 | TxBF 1S2T 802.11BE EHT20 117 6535 MCSO  Full |Sample 1
Mode 84 | U-NII-5 | 6525-6875 | TxBF 1S2T 802.11BE EHT20 149 6695 MCSO  Full |Sample 1
Mode 85 | U-NII-5 | 6525-6875 | TxBF 1S2T 802.11BE EHT20 181 6855 MCSO  Full |Sample 1
Mode 86 @ U-NII-5 | 6525-6875 | TxBF 1S2T 802.11BE EHT40 123 6565 MCSO  Full |Sample 1
Mode 87 | U-NII-8 | 6525-6875 | TxBF 1S2T 802.11BE EHT40 147 6685 MCSO  Full |Sample 1
Mode 88 | U-NII-8 | 6525-6875 | TxBF 1S2T 802.11BE EHT40 179 6845 MCSO  Full |Sample 1
Mode 89 | U-NII-8 | 6525-6875 | TxBF 1S2T 802.11BE EHT80 135 6625 MCSO  Full |Sample 1
Mode 90 ' U-NII-5 | 6525-6875 | TxBF 1S2T 802.11BE EHT80 151 6705 MCSO  Full |Sample 1
Mode 91 ' U-NII-5 | 6525-6875 | TxBF 1S2T 802.11BE EHT80 167 6785 MCSO  Full |Sample 1
Mode 92 ' U-NII-5 | 6525-6875 | TxBF 1S2T 802.11BE EHT160 143 6665 MCSO  Full |Sample 1
Mode 93 | U-NII-8 | 6875-7125 | TxBF 1S2T 802.11BE EHT20 189 6895 MCSO  Full |Sample 1
Mode 94 | U-NII-8 | 6875-7125 | TxBF 1S2T 802.11BE EHT20 209 6995 MCSO  Full |Sample 1
Mode 95 | U-NII-8 | 6875-7125 | TxBF 1S2T 802.11BE EHT20 229 7095 MCSO  Full |Sample 1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

: C108 of C197




samronas. FCC TEST REPORT Report No. : FR432101-01

Mode Band ey Antenna Modulation Channel | Frequency Data RU = Remark

(GHz) Rate

Mode 96 U-NII-8 | 6875-7125 TxBF 1S2T @ 802.11BE EHT20 233 7115 MCSO  Full Sample 1
Mode 97 U-NII-5 | 6875-7125 TxBF 1S2T @ 802.11BE EHT40 195 6925 MCSO  Full Sample 1
Mode 98 U-NII-5 | 6875-7125 TxBF 1S2T @ 802.11BE EHT40 211 7005 MCSO  Full Sample 1
Mode 99 U-NII-8 | 6875-7125 TxBF 1S2T @ 802.11BE EHT40 227 7085 MCSO @ Full  Sample 1
Mode 100 = U-NII-8 # 6875-7125 TxBF 1S2T | 802.11BE EHT80 199 6945 MCSO @ Full  Sample 1
Mode 101 = U-NII-8 # 6875-7125 TxBF 1S2T | 802.11BE EHT80 215 7025 MCSO @ Full  Sample 1
Mode 102 = U-NII-8 | 6875-7125 | TxBF 1S2T | 802.11BE EHT160 207 6985 MCSO  Full Sample 1
Mode 103  U-NII-8 | 6425-6875 | TxBF 1S2T | 802.11BE EHT40 115 6525 MCSO  Full Sample 1
Mode 104  U-NII-8 | 6425-6875 | TxBF 1S2T | 802.11BE EHT80 119 6545 MCSO  Full Sample 1
Mode 105 @ U-NII-5 | 6425-6875 | TxBF 1S2T 802.11BE EHT160 111 6505 MCSO @ Full  Sample 1
Mode 106 = U-NII-5 | 6525-7125 TxBF 1S2T | 802.11BE EHT20 185 6875 MCSO @ Full  Sample 1
Mode 107 = U-NII-8 | 6525-7125 TxBF 1S2T | 802.11BE EHT40 187 6885 MCSO @ Full  Sample 1
Mode 108  U-NII-8 | 6525-7125 | TxBF 1S2T | 802.11BE EHT80 183 6865 MCSO  Full Sample 1
Mode 109 = U-NII-8 | 6525-7125 | TxBF 1S2T | 802.11BE EHT160 175 6825 MCSO  Full Sample 1
Mode 110 | U-NII-8  5925-6525 TxBF 1S2T | 802.11BE EHT320 95 6425 MCSO  Full Sample 1
Mode 111 U-NII-8 | 6425-6875 TxBF 1S2T | 802.11BE EHT320 127 6585 MCSO @ Full  Sample 1
Mode 112 | U-NII-8 | 6525-7125 TxBF 1S2T | 802.11BE EHT320 159 6745 MCSO @ Full  Sample 1
Mode 113 | U-NII-5 | 6525-7125 TxBF 1S2T | 802.11BE EHT320 191 6905 MCSO @ Full  Sample 1
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Summary of each worse mode

Mode Modulation Ch. (i/rlﬁg) (dléi(/ellm) (dléiun\]/i/tm) M(?jrg)in Pol. ':\alzk Result | Remark
63 802.11BE EHT20 1 5923.48 45.60 68.20 -22.60 H AVERAGE Pass | Band Edge
63 802.11BE EHT20 1 | 11910.00 50.25 54.00 -3.75 H | AVERAGE | Pass Harmonic
64 802.11BE EHT20 45 - - - - - - - Band Edge
64 802.11BE EHT20 | 45 12350.00 47.52 54.00 -6.48 V | AVERAGE @ Pass Harmonic
65 802.11BE EHT20 | 93 - - - - - - - Band Edge
65 802.11BE EHT20 | 93 12830.00 49.23 88.20 -38.97 \% PEAK Pass Harmonic
66 802.11BE EHT40 3 5924.20 53.72 68.20 -14.48 V  AVERAGE Pass @ Band Edge
66 802.11BE EHT40 3 | 11930.00 49.29 54.00 -4.71 H | AVERAGE | Pass Harmonic
67 802.11BE EHT40 43 - - - - - - - Band Edge
67 802.11BE EHT40 | 43 12330.00 49.53 54.00 -4.47 V | AVERAGE Pass Harmonic
68 802.11BE EHT40 | 91 - - - - - - - Band Edge
68 802.11BE EHT40 | 91 12810.00 47.83 88.20 -40.37 H PEAK Pass Harmonic
69 802.11BE EHT80 7 5920.74 66.68 68.20 -1.52 H AVERAGE Pass @ Band Edge
69 802.11BE EHT80 7 | 11970.00 44.43 54.00 -9.57 H | AVERAGE | Pass Harmonic
70 802.11BE EHT80 39 - - - - - - - Band Edge
70 802.11BE EHT80 | 39 12290.00 50.89 54.00 -3.11 V | AVERAGE Pass Harmonic
71 802.11BE EHT80 | 87 - - - - - - - Band Edge
71 802.11BE EHT80 | 87 12770.00 47.07 88.20 -41.13 H PEAK Pass Harmonic
72 | 802.11BE EHT160 15 | 5924.70 67.27 68.20 -0.93 H  AVERAGE | Pass Band Edge
72 | 802.11BE EHT160 15 | 12050.00 44.86 54.00 -9.14 H | AVERAGE Pass Harmonic
73 | 802.11BE EHT160 47 - - - - - - - Band Edge
73 | 802.11BE EHT160 47 | 12370.00 45.88 54.00 -8.12 V | AVERAGE @ Pass Harmonic
74 | 802.11BE EHT160 79 - - - - - - - Band Edge
74 | 802.11BE EHT160 79 | 12690.00 39.53 54.00 -14.47 V | AVERAGE Pass Harmonic
75 | 802.11BE EHT320 31 | 5917.32 63.99 68.20 -4.21 H  AVERAGE | Pass Band Edge
75 | 802.11BE EHT320 31 | 12210.00 43.44 54.00 -10.56 H | AVERAGE Pass Harmonic
76 | 802.11BE EHT320 63 - - - - - - - Band Edge
76 | 802.11BE EHT320 63 | 12530.00 37.81 54.00 -16.19 V | AVERAGE Pass Harmonic
77 802.11BE EHT20 97 - - - - - - - Band Edge
7 802.11BE EHT20 | 97 12870.00 47.24 88.20 -40.96 H PEAK Pass Harmonic
78 802.11BE EHT20 | 105 - - - - - - - Band Edge
78 802.11BE EHT20 | 105 12950.00 53.54 88.20 -34.66 H PEAK Pass Harmonic
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Mode Modulation Ch. (i/rlﬁg) (dléi(/ellm) (dléiun\]/i/tm) M(?jrg)in Pol. ':\alzk Result | Remark
79 802.11BE EHT20 | 113 - - - - - - - Band Edge
79 802.11BE EHT20 | 113 H 13030.00 51.59 88.20 -36.61 H PEAK Pass | Harmonic
80 802.11BE EHT40 99 - - - - - - - Band Edge
80 802.11BE EHT40 | 99 12890.00 49.19 88.20 -39.01 H PEAK Pass Harmonic
81 802.11BE EHT40 | 107 - - - - - - - Band Edge
81 802.11BE EHT40 | 107 12970.00 52.16 88.20 -36.04 H PEAK Pass Harmonic
82 802.11BE EHT80 | 103 - - - - - - - Band Edge
82 | 802.11BE EHT80 103 | 12930.00  50.09 88.20 -38.11 V PEAK Pass | Harmonic
83 802.11BE EHT20 | 117 - - - - - - - Band Edge
83 802.11BE EHT20 | 117 13070.00 52.99 88.20 -35.21 H PEAK Pass Harmonic
84 802.11BE EHT20 | 149 - - - - - - - Band Edge
84 802.11BE EHT20 | 149 13390.00 42.50 54.00 -11.50 H | AVERAGE Pass Harmonic
85 802.11BE EHT20 | 181 - - - - - - - Band Edge
85 802.11BE EHT20 181 | 13710.00 48.73 88.20 -39.47 \% PEAK Pass Harmonic
86 802.11BE EHT40 | 123 - - - - - - - Band Edge
86 802.11BE EHT40 | 123 13130.00 51.20 88.20 -37.00 \% PEAK Pass Harmonic
87 802.11BE EHT40 | 147 - - - - - - - Band Edge
87 802.11BE EHT40 | 147 13370.00 42.57 54.00 -11.43 H | AVERAGE Pass Harmonic
88 802.11BE EHT40 | 179 - - - - - - - Band Edge
88 802.11BE EHT40 | 179 13690.00 47.78 88.20 -40.42 \% PEAK Pass Harmonic
89 802.11BE EHT80 | 135 - - - - - - - Band Edge
89 802.11BE EHT80 | 135 13250.00 40.79 54.00 -13.21 H | AVERAGE Pass Harmonic
90 802.11BE EHT80 | 151 - - - - - - - Band Edge
90 802.11BE EHT80 | 151 13410.00 48.81 88.20 -39.39 \% PEAK Pass Harmonic
91 802.11BE EHT80 | 167 - - - - - - - Band Edge
91 802.11BE EHT80 | 167 13570.00 47.00 88.20 -41.20 \% PEAK Pass Harmonic
92 | 802.11BE EHT160 143 - - - - - - - Band Edge
92 | 802.11BE EHT160 143  13330.00 38.98 54.00 -15.02 H | AVERAGE Pass Harmonic
93 802.11BE EHT20 | 189 - - - - - - - Band Edge
93 802.11BE EHT20 189 | 13790.00 47.63 88.20 -40.57 \% PEAK Pass Harmonic
94 802.11BE EHT20 | 209 - - - - - - - Band Edge
94 802.11BE EHT20 | 209 13990.00 47.10 88.20 -41.10 \% PEAK Pass Harmonic
95 802.11BE EHT20 | 229 | 7128.12 48.15 68.20 -20.05 V | AVERAGE Pass | Band Edge
95 802.11BE EHT20 | 229 14190.00 47.61 88.20 -40.59 \% PEAK Pass Harmonic
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Mode Modulation Ch. (i/rlﬁg) (dléi(/ellm) (dléiun\]/i/tm) M(?jrg)in Pol. ':\alzk Result | Remark
96 802.11BE EHT20 | 233 7125 67.59 68.20 -0.61 H AVERAGE Pass | Band Edge
96 802.11BE EHT20 233 | 14230.00 47.45 88.20 -40.75 H PEAK Pass Harmonic
97 802.11BE EHT40 | 195 - - - - - - - Band Edge
97 802.11BE EHT40 | 195 13850.00 46.82 88.20 -41.38 H PEAK Pass Harmonic
98 802.11BE EHT40 | 211 - - - - - - - Band Edge
98 802.11BE EHT40 | 211 14010.00 46.74 88.20 -41.46 H PEAK Pass Harmonic
99 802.11BE EHT40 | 227 | 7125.00 52.08 68.20 -16.12 V  AVERAGE Pass @ Band Edge
99 802.11BE EHT40 227 | 14170.00 47.55 88.20 -40.65 \% PEAK Pass Harmonic
100 | 802.11BE EHT80 | 199 - - - - - - - Band Edge
100 | 802.11BE EHT80 199 13890.00 46.41 88.20 -41.79 \% PEAK Pass Harmonic
101 | 802.11BE EHT80 @ 215 | 7125.59 62.27 68.20 -5.93 V | AVERAGE @ Pass | Band Edge
101 | 802.11BE EHT80 215 14050.00 46.66 88.20 -41.54 H PEAK Pass Harmonic
102 802.11BE EHT160 207 @ 7125.97 59.82 68.20 -8.38 H AVERAGE Pass @ Band Edge
102 | 802.11BE EHT160 207 | 13970.00 48.76 88.20 -39.44 \% PEAK Pass Harmonic
103 | 802.11BE EHT40 115 - - - - - - - Band Edge
103 | 802.11BE EHT40 115 13050.00 50.16 88.20 -38.04 H PEAK Pass Harmonic
104 | 802.11BE EHT80 119 - - - - - - - Band Edge
104 | 802.11BE EHT80 @ 119 13090.00 52.22 88.20 -35.98 \% PEAK Pass Harmonic
105 | 802.11BE EHT160 | 111 - - - - - - - Band Edge
105 | 802.11BE EHT160 111 13010.00 51.75 88.20 -36.45 \% PEAK Pass Harmonic
106 | 802.11BE EHT20 185 - - - - - - - Band Edge
106 | 802.11BE EHT20 @ 185 13750.00 47.93 88.20 -40.27 \% PEAK Pass Harmonic
107 | 802.11BE EHT40 187 - - - - - - - Band Edge
107 | 802.11BE EHT40 187 13770.00 47.76 88.20 -40.44 \% PEAK Pass Harmonic
108 | 802.11BE EHT80 183 - - - - - - - Band Edge
108 | 802.11BE EHT80 @ 183 13730.00 49.33 88.20 -38.87 \% PEAK Pass Harmonic
109 | 802.11BE EHT160 175 - - - - - - - Band Edge
109 | 802.11BE EHT160 175 13650.00 50.79 88.20 -37.41 \% PEAK Pass Harmonic
110 | 802.11BE EHT320 95 - - - - - - - Band Edge
110 | 802.11BE EHT320 95 | 12850.00 49.14 88.20 -39.06 \% PEAK Pass Harmonic
111 | 802.11BE EHT320 127 - - - - - - - Band Edge
111 | 802.11BE EHT320 | 127 | 13170.00 47.85 88.20 -40.35 \% PEAK Pass Harmonic
112 | 802.11BE EHT320 | 159 - - - - - - - Band Edge
112 | 802.11BE EHT320 | 159 13490.00 49.34 88.20 -38.86 \% PEAK Pass Harmonic
113 | 802.11BE EHT320 191 | 7250.12 52.92 54.00 -1.08 H | AVERAGE | Pass @ Band Edge
113 ' 802.11BE EHT320 | 191 13810.00 46.86 88.20 -41.34 \% PEAK Pass Harmonic
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Radiated Spurious Emission Test plots
63
Mode Band Edge
U-NII-5_5925-6425_802.11BE EHT20_CH1_Full_5955MHz
ANT TxBF 1S2T
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
g 6 *
95 a5
Wi GEf| WiFi GE(Peak
83 813 |
5.0 i A W
448 44
Peak
15 15
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 591412 58.87 B3.20 -30.13 50.57 35.34 1139 39.23 .80 285 T4 PEMK 1 5995.08 112.79 —----- ----e- 185.61 35.49 1144 39.15 @.80 285 74 PEA
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
83 813
WIFLSE(AVG) WIFLSE(AVG)]
5.0 A |
448 1 44 W—"
Av
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy MBhBNe B &N Bh & B B o
1 5925343 45.60 68.20 -20.60 38.85 35.37 11.40 39.22 .80 285 74 AVERAGE 1 5995.08 163.83 —----- ----- 96.85 35.49 11.44 39.15 0.08 285 74 AVERAGE
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63
Mode Band Edge
U-NII-5_5925-6425_802.11BE EHT20_CH1_Full_5955MHz
ANT TxBF 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 - a5 .
Wifi §E(Peak) WiFi 6F Peak)
813 813 |
5.0 5.
1 WMW
m w W
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5827.80 56.95 88.20 -3L.25 49.32 3.3 1131 3891 0.00 308 238 PEXK 1 5955.00 168,71 =--ene =eeeen 10163 35.4 1142 3908 0.00 00 238 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 !
813 813
WIFJSE(AVG) WIFLSE{AVG)
5.0 5. |
48 1 48 WW
Av
g - 32‘5\’,/_,“/\—//\’\/
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592465 4470 68.20 -13.50 37.15 35.37 1140 39.22 0.00 300 235 AVERAGE 1 595500 97.99 ---eee weeeen .31 35.44 1142 3908 0.00 300 238 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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ssamanas. FCC TEST REPORT

Report No. : FR432101-01

Pol. Horizontal Vertical

,MLWWW") i Level (dBuVim)

134 1134

915 5

wl | — . — w | N ——

\ U | ]| WP \ U | L] widepag
P — 1 1 T \ \ \ [ — ‘ T T ] \ \
| T L] e DT ey

48 - §
Peak L prmee R " e MWW

38 !
Avg

163 163

10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400. 18000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 11910.00 6L.BG 74.80 -12.14 7077 35.80 16.62 66.33 0.00 11 328 PEMK 1 11910.00 59.56 74.00 -14.14 70.77 3080 16.62 66.33 0.0 I QRN
2 11919.08 50.25 54.88 -3.75 6L.16 38.80 16.62 66.33 .00 112 328 AVERAGE 1 11910.08 43.07 54.80 -5.93 55.98 38.88 16.62 66.33 8.8 1T 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
1ML&\«!I(IIBIMm] i Level (4Bu/m)
1138 134
915 975
wl | — . — w | N ——
\ U | ]| WP \ U | L] widepag
P — I T | I | [ — ——H T ] I |
| 0T L] v | o T L) ek
48 L b " TR W
Peak e e s
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 12350.00 57.03 74.80 -16.97 67.07 39.04 16.91 65.99 @.00 105  SPEAK 1 12350.00 59.93 74.00 -14.07 69.97 39.84 16.91 €5.99 @.00 233 2PEA
112350.08 44.87 54.88 -9.13 54.93 39.04 16.99 66.00 0.0 15 5 AVERAGE 112350.08 47.50 S4.80 -6.43 57.56 39.84 16.91 65.99 4.8 233 2 AVERAGE
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Pol. Horizontal Vertical
1‘,‘rahﬁml(dBle] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
k m 1 ol
Pea I—— A ettt
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12830.00 4,25 83.20 -39.95 57.33 39.23 17.22 65.53 @.08 -~ --- PEAK 1 12830.00 49.13 88.20 -38.97 5831 39.23 17.22 5.5 @.08 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C117 of C197
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sPoRTON LAS. Report No. : FR432101-01
66
Mode Band Edge
U-NII-5_5925-6425_802.11BE EHT40_CH3_Full_5965MHz
ANT TxBF 1S2T
Pol. Horizontal Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
(il 13 1
415 -+ 95 "
WiFi GE(Peak] WiFi 6E(Peak)
8.3 813
1
5.0 50
48 448
Peak
325 35
163 163
5825 5883, 5681, 5908, 5931, 5965 10 2800, 4500, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 592042 67.95 88.20 -20.25 60.41 35.36 1140 39.22 0.80 206 67 PEMK 1 5965.00 11127 =--ene weeeen 103,54 35.47 1143 39.17 o0 206 67 PEAK
Rl LeveldBuVim)
1'!"
1138 1034
1
5 975
8.3 813
WIFLSE(AYG) WELGE(AVG)
5.0 { 650 |
1
488 48 N/\,JW
Avg s 32.5‘“_,///_/.~
13 163
W5 o . L . e 1000 2800, 4600‘FleqnencthHl]6400‘ a200. 10000
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux  APos  TPos
Linit Read  rt Coble Preap  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Mz dBuv/m dBuv/m  dB dBwv dB/m B B dB om deg
M B/ dBm B G B B B B o deg 1 65,00 100,70 +eeer weeees 09 B4 14 B B W6 67 AERME
1 5925.80 50.64 68.20 -15.56 45.08 35.38 1140 39.22 0.00 206 67 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number :

C118 of C197
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sPoRTON LAS. Report No. : FR432101-01
66
Mode Band Edge
U-NII-5_5925-6425_802.11BE EHT40_CH3_Full_5965MHz
ANT TxBF 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 -+ a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
1
5.0 5.
48 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5917.20 7e.42 88.20 -17.78 62.81 35.35 1139 39.23 .00 274 188 PEAK 1 5965.00 185,75 =--ens =eeeen 9.0 35.47 1143 3907 a0 274 188 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5.
i
48 48 Lﬂ—ﬁ"—’
Av
) 325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592420 5372 68.20 -14.48 46,17 35.37 1140 39.22 @.00 274 188 AVERAGE 1 596500 94,85 ---eee weeeen §7.12 35.47 1143 39.017 0.0 274 188 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Pol. Horizontal Vertical
mLeveI(d&Mm] , Level (dBuVim)
138 1134
915 915
wl | — . — w | N ——
\ U | ]| WP \ U | L] widepag
) — 1 1 T ] | ] [ — 1 T T ] | ]
T T ] e T ] e
m al |
Peak i A A IR e T
5 !
Avg
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 11930.09 58.57 74.80 -15.43 69.45 38.82 16.63 66.33 @.00 113 9 PEA 1 11930.00 58.95 74.80 -15.05 69.83 38.82 16.63 66.33 0.00 169 355 PEAK
2 11930.08 49.29 54.88 471 60.17 38.82 16.63 66.33 4.0 113 9 AVERAGE 1 1193008 47.4 5480 -6.56 55.35 38.80 16.62 66.33 .00 169 353 AVERAGE
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FCC TEST REPORT

Report No. : FR432101-01

Pol. Horizontal Vertical

mLeveI(dBqu) i Level (dBuVim)

134 1134

915 5

wl | — . — w | N ——

\ U | ]| WP \ U | L] widepag
P — . 1 T \ \ \ [ — ——H T ] \ \
| T L] e | T L ey

188 al
Peak I st i (WSS VIR

38 !
Avg

163 163

10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400. 18000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 12330.00 59.84 74.00 -14.96 69.11 30.03 169 6.8l 000 16 9PEM 1 12330.00 59.37 74.00 -14.63 69.45 30.03 16.9 GA.BL 000 M3 360 PEAC
2 12330.00 46.83 54.88 -7.97 S6.14 30.83 16.89 66.83 0.0 116 9 AVERAGE 11233008 49.53 5480 -4.47 59.62 30.83 16.89 6661 .00 243 368 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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swamranas. FCC TEST REPORT Report No. : FR432101-01

Pol. Horizontal Vertical
meeI(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
; U WH-ﬁE[A\@ i WFI-6E[@
m ol 1
Peak I iy MM&W
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12810.08 47.83 83.20 -40.37 56.95 39.22 17.21 65.55 @.00 -~  --- PEAK 1 12810.08 4771 83.20 -40.49 56.83 39.22 17.21 €5.55 @.00 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C122 of C197
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
69
Mode Band Edge
U-NII-5_5925-6425_802.11BE EHT80_CH7_Full_5985MHz
ANT TxBF 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 - a5 .
. Wifi 6E(Peak) WiFi 6F Peak)
T
813 & | M 813
5.0 5.
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592413 8370 88.20 -4.50 76,15 35.37 1140 39.22 0.0 247 360 PEAK 1 5985.00 189,57 =--ens =eeeen 10179 35.49 1144 39.05 .00 247 360 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
1 WIFLSE(AVG) WIFLSE{AVG)
5.0 = 5.
48 48
Av
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5920.74 66.68 68.20 -1.52 59.14 35.36 1140 39.22 0.00 247 360 AVERAGE 1 598500 98,15 ---eee weeeen 9.4 35.52 1145 39.04 0.00 247 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
69
Mode Band Edge
U-NII-5_5925-6425_802.11BE EHT80_CH7_Full_5985MHz
ANT TxBF 1S2T
Pol. Vertical Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138 1
415 ~ 95 "
WiFi GE(Peak] WiFi 6E(Peak)
8.3 1 813
5.0 50
48 448
Peak
325 35
163 163
5825 5887, 5689, 5921, 5983, 5985 10 2800, 4500, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 991517 78.13 88.20 -la.g7 70.62 3535 1L39 39.23 .m0 W1 205 PEMK 1 5985.00 109,45 ---v-v --eee 10153 35.57 1146 39.11 e.ee 281 225 PEM
: onLvel[dBuim) B Level [dBuvim)
1134 134
415 Lk !
8.3 83
1 WIFLSE(AVG) WELSE(AVG)
5.0 850
48 48
Av
9 ok 32.5f
163 165
1000 2800, 4600, 6400. aa00. 10000
5825 5887, 5689, 5921, 5983, 5985
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos P LiLmit Hared LREBTF j:"t [fhle ?EZMPF i\ux s TPDSR "
Freq Level Line Margin Level Factor Loss Factor Factor Remark EQ RIS LAME TRrBin Level Facior Ress Fackor Facker e
_— oW W B G /i @8 & 8 o i
L L S —— WG BT U4 00 BB B 15 AVERAGE
1592413 65.82 68.20 -2.38 58,27 35.37 1140 39.22 .80 281 205 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C124 of C197
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Pol. Horizontal Vertical
mLeveI(d&Mm) , Level (dBuVim)
138 1134
915 915
wl | — . — w | N ——
\ U | ]| WP \ U | L] widepag
) — 1 T ] | ] [ — T T ] | ]
e P T L] e L DT L] e
4” e ! o~ ; biaiah
Peak [T = PR [———r——rn 7, S
5 !
Avg
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 11970.00 55.59 74.80 -15.41 66,39 38.87 16.66 66.33 0.00 107 223 PEAK 1 11970.00 51.65 74.80 -22.35 62.45 38.87 16.66 66.33 0.00 207 0 PEA
2 1197608 44.43 54.88 -9.57 55.13 30.87 16.66 6633 .08 187 223 AVERAGE 1 11976.08 42.54 54.80 -11.46 53.34 38.87 16.66 66.33 0.0 27 0 AVERAGE
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Pol. Horizontal Vertical
1‘,‘reLtwel(II&J‘ﬂrn) i Level (4Bu/m)
1138 134
915 975
wl | — . — w | N ——
\ i L Wi e \ i L Vi E e
(7 — 1 — I 1 [ 1 (11| — E A — I ] [ 1
| o] v | T L e
Peak MW [T TR DW IR
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 13200, 14800 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 12290.00 59.17 74.80 -14.83 €933 30.00 16.87 66.85 .00 14 360 PEMC 1 12299.00 6L25 74.80 -12.75 7LAL 30.02 16.87 6605 000 ME 359 PEAC

2 12299.08 49.55 54.88 -4.45 50.77 30.01 16.85 6683 0.00

114 360 AVERAGE

1 12299.08 50.89 S54.80 -3.11 6188 30.81 16.86 66.86 .00 248 359 AVERAGE

Sporton Int

ernational Inc. (Kunshan)

TEL : +86-512-57900158
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Pol. Horizontal Vertical
meeI(dBle] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak j P——— n
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 17.08 47.67 83.20 -41.13 56.27 39.21 17.18 65.59 @.08 -~  --- PEAK 1 1770.00 46.83 88.20 -41.37 56.63 39.21 17.18 65.59 @.00 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C127 of C197
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
72
Mode Band Edge
U-NII-5_5925-6425_802.11BE EHT160_CH15_Full_6025MHz
ANT TxBF 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 —+ a5 .
Wifi 6F(Peak |l WiFi 6F Peak)
813 1 813 |
5.0 5.
m 4BBW
Peak
325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5980.10 83.36 68.20 -4.B4 75.94 35.30 1138 39.26 0.0 260 360 PEAK 1 6625.00 110,62 ----nn ==---- 182,51 35.60 1151 39.60 .00 260 360 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
1 WIFLSE(AVG) WIFLSE{AVG)
5.0 5.
48 48
Av
) 325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 59470 67.27 68.20 -0.93 59.72 35.37 1140 39.22 0.0 260 360 AVERAGE 1 6625.00 99.65 ---ene -oeee- 9157 35.60 1156 39.82 0.0 260 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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sPoRTON LAS. Report No. : FR432101-01
72
Mode Band Edge
U-NII-5_5925-6425_802.11BE EHT160_CH15_Full_6025MHz
ANT TxBF 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5 .
AL F{Peak) WiFi 6F Peak)
813 1 W 813
5.0 5.
48 48
Peak
325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 591450 75.88 86.20 -12.31 68.38 35.34 1139 39.23 0.0 108 167 PEAK 1 6625.00 100,36 ----nn -=---- 9,15 35.60 1154 38.95 0.0 lea 187 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 i
813 813
WIFLSE(AVG) | WIFLSE{AVG)
5.0 F— 5.
4a.a/ [t \J,,_.M
Av
) 325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592450 63.08 68.20 -5.12 55.53 35.37 1140 39.22 0.00 108 187 AVERAGE 1 6025.00 90,59 ---eme weeeen B2.38 35.60 1154 38.93 .00 100 187 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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1 12850.09 54,69 74.80 -19.31 €5.34 38.92 16.71 66.28 0.00 128 352 PEAK
2 12050.08 44.86 54.88 -9.14 55.51 38.92 16.71 66.28 .00 128 352 AVERAGE

1 12850.00 50.77 74.80
1 12850.08 40.09 54.80

Pol. Horizontal Vertical
mLevel(dBqu) i Level (dBuVim)
134 1134
915 5
wl | — . — w | N ——
\ U | ]| WP \ U | L] widepag
P — 1 T \ \ \ [ — T T ] \ \
T g T ] e T T L] e
188 al
Peak WM WWW . *WM"
38 !
Avg
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g

-5.03 6L42 3892 1671 66,28 6.0 317 328 PEAC
-13.91 5074 38.92 16,71 66.28 .00 317 328 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Peak

Pol. Horizontal Vertical

el B el B

138 1138

95 is

B”__W [ ! \ \ ] MJ_T [ ! | \ |
\ U | ]| WP \ U | L] widepag

65‘9_\  — I ] [ ] 6: — | I ] [ ]
| 0 T L] e | T T L] e

”“"MMW DMMM

Avg

38
163
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
Modinde B W @ B B B w dy

1 12370.00 5289 74.80 -20.11 62.89 39.05 16.92 65.97 0.0 309 L4 PEAK
2 1370.00 4214 54.80 -11.86 5223 39.03 16.89 66.61 0.00 309

14 AVERAGE

!
1 k!
10000 11600, 13200, 14800, 16400. 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
Medindjs B dW @ B B B o dy

1 12370.00 55,38 74.80 -15.62 65.38 39.85 16.92 €5.97 0.00 216 345 PEAK
1 12370.08 45.88 S4.80 -8.12 S6.67 39.81 16.86 66.86 0.08 216 345 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
mLeveI(dBqu] i Level (dBuVim)
134 1134
915 5
wl | - | w | ————— - |
| L L] kP | U L L] kP
P — o T \ \ \ [ — o T ] \ \
| Dol ] e | IR
Peak 8 PN WIS (NN P IS Y o il At nw IR Y oyt bepefae dak
38 !
Avg
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 12699.00 45.76 74.80 -25.14 3611 3018 17.13 6566 0.00 1M 355 PEMC 1 12699.00 50.34 74.00 -23.60 39.69 3018 17.13 6566 000 Ml L1 PEA
1 1699.08 37.69 54.88 -16.31 47.89 30.17 17.12 65.69 .08 120 355 AVERAGE 1 1699.08 39.53 54.80 -14.47 4576 30.28 17.17 65.60 0.0 241 11 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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75

Mode Band Edge

U-NII-5_5925-6425_802.11BE EHT320_CH31_Full_6105MHz

ANT TxBF 1S2T
Pol. Horizontal Fundamental
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138
1
415 95
h M vaﬁmﬁ Wi GE(Peak
N ! / ! / N
5.0 50
48 448
Peak
325 35
163 163
5785 5840, 5913, 5971, 041, 5105 10 2800, 4500, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 591126 79.09 88.20 -9.01 7L.61 35.33 1L39 39.24 Q.00 300 284 PEMK 1 6105.00 16171 =--vns =eeeee 93.69 35.60 1148 39.06 .00 300 284 PEAK
: onLvel[dBuim) " - Level (dBuvim)
1138 1134
415 Uk 1
83 8.3
. WIFLSE(AVG) il WELGE(AVG)
5.0 L— il
43.3_/1 s \VA’«—'
Av
g " L
" 163
1000 2800, 4600, §400. a200. 10000
5785 5840, 5913, 5971, 041, 5105 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant (able Premp Aux Mos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz deuV/m Buv/m  d8 dBw dB/m B dB OB n deg
Mz dBuv/n dBuv/m B dBWV dB/m B dB B o deg 1 0105.08 9119 -=--ev -eeeme 82,92 35.60 1156 38.89 .00 380 204 AVERAGE
1 5917.32 63.99 68.20 -4.21 56.48 35.35 1L39 39.23 0.0 300 284 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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75

Mode Band Edge

U-NII-5_5925-6425_802.11BE EHT320_CH31_Full_6105MHz

ANT TxBF 1S2T
Pol. Vertical Fundamental

11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)

1138 1134

1
95 a5
vt iy WA EPes)
813 ! 813
1
5.0 5.
48 48
Peak
325 35
163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g

1 5918.30 78.23 88.20 -17.97 62.71 35.35 1140 39.23 0.0 265 M4 PEN 1 6105.00 16184 ---ene woeeen 9.3 35.60 1164 38.72 0.00 265 304 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)

1138 1134

95 a5

B, K
WELSE(AVG) WRLSEAVG)

50 1..../-J A

45.3__/ g
Av
) 325 35
163 163
v
5185 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5915.35 58.52 68.20 -9.68 5101 35.35 1139 39.23 2.0 265 314 AVERAGE 1 6105.00 9100 ------ ------ 2.4 35.60 11.67 38.69 0.0 265 314 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C134 of C197
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Pol. Horizontal Vertical

mLevel(dBqu) i Level (dBuVim)

134 1134

915 5

wl | — . — w | N ——

\ U | ]| WP \ U | L] widepag
P — 1 T \ \ \ [ — T T ] \ \
‘ 1 ‘ U H LJ WH-ﬁElA@ ‘ ‘ H u LJ WH.eE(@

48 by : PP TIF ,WWL-W
Peak — TR ————

38 !
Avg

163 163

10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400. 18000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 1221000 53.00 74.00 -21.00 63.33 30.98 16.82 66.13 000 Lol L2 PEM 1 1220000 56,11 74.00 -17.89 66.44 3098 16.82 66.13 0.80 218 360 PEAC
21221008 43.44 54.88 -18.56 5377 38.98 16.82 6613 0.0 181 12 AVERAGE 1 1221008 41.33 54.80 -12.67 SL.64 38.99 16.82 6612 .00 218 368 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
mLevel(dBqu) i Level (4Bu/m)
1138 134
915 975
wl | — . — w | N ——
\ U | ]| WP \ U | L] widepag
P — I T | I | [ — o T ] I |
LT 1] 1] vhead T T T e
m o m § 1 e m
Peak s
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 12530.00 47.06 74.80 -26.94 56,74 39.11 17.03 65.62 0.00 300 O PEA 1 12530.00 49.07 74.00 -24.93 58,75 39.11 17.03 €5.82 0.00 108 @ PEAK
1 12530.08 36.80 54.88 -17.98 46.31 38.99 16.83 6.1 .08 380 @ AVERAGE 1 12530.08 37.81 54.80 -16.19 47.97 39.82 16.87 66.85 0.0 1@ 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C136 of C197
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Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

|
i WH.ﬁE(@
Peak 8 MWW

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 12870.08 47.24 83.20 -40.96 56.23 39.25 17.25 65.49 @.00 -~ .- PEAK

Vertical
el B}
134
a5
i Wi ‘
| E [Pk
7 — —

]
i Wi Fl-ﬁElﬂ\\@
al 1

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g
1 12870.00 47.12 83.20 -41.08 S6.11 39.25 17.25 65.49 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number
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Pol. Horizontal Vertical
mLmI(dBu‘ﬂm] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
1 i WH-ﬁE[@ { - WFI-ﬁE[@
Peak 8 PR TR DW‘”
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12950.08 53.54 83.20 -34.66 62.37 39.28 17.30 65.41 @.00 -~  --- PEAK 1 12950.00 49.00 88.20 -39.20 57.83 39.28 17.30 65.41 @.00 -~ --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
mLeveI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ ! WFI-6E[@
m ol
Peak —— MWW“L““ MWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13830.08 5L.59 83.20 -36.61 60.27 39.29 17.36 65.33 @.00 -~ --- PEAK 1 13630.00 47.73 83.20 -40.47 S6.41 39.29 17.36 6533 @.00 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C139 of C197
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Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
;- WH-ﬁE[@ ; - WFI-ﬁE[@
Peak MMWW b
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12899.00 49.19 88.20 -39.01 56.14 39.26 17.26 65.47 .00 === PEAK 1 128%9.00 48.56 88.20 -39.64 57.51 39.26 17.26 €5.47 @.00 -~  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C140 of C197
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Pol. Horizontal Vertical
1‘,Irahﬁml(dBle] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak MW b nmmm
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12970.08 5216 83.20 -36.04 609 39.29 17.30 65.39 @.00 -~ --- PEAK 1 12970.00 48.31 83.20 -39.89 57.09 39.29 17.32 €5.39 @.00 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C141 of C197
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Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
m ol
Peak AN AN Wbl AR w"lm MMMW Jm
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12930.00 45.80 83.20 -39.40 57.67 39.27 17.29 65.43 @.00 -~ --- PEAK 1 12930.00 50.09 83.20 -38.11 58.% 39.27 17.29 5.43 @.00 -~ --- PEK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
il WH-ﬁE[@ i WFI-ﬁE[@
{
Peak R F————— LI »uWW"L“’“
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13670.08 52.99 83.20 -35.21 6L.63 39.28 17.38 65.3¢ @.00 -~  --- PEAK 1 13670.00 47.49 83.20 -40.71 56.13 39.28 17.38 €5.38 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number
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TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Pol. Horizontal Vertical
mLﬂeI(d&Mm) , Level (dBuVim)
138 1134
915 915
wl | — . — w | N ——
\ U | ]| WP \ U | L] widepag
) — 1 T ] | ] [ — T T ] | ]
| D L) e | 0] L] e
488 A b ot S iy
Peak I e i
5 !
Avg
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 13399.00 5470 74.80 -19.29 6291 39.18 17.61 64.99 @.00 182 37 PEAK 1 13390.00 513 74.80 -20.87 60.33 39.18 17.61 64.99 0.00 107 360 PEAK
1 13399.08 42.50 54.88 -11.50 S0.71 39.19 17.68 65.00 .00 182 37 AVERAGE 1 13399.08 40.07 54.80 -13.93 45.27 30.18 17.61 64.99 0.0 187 368 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C144 of C197
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Pol. Horizontal Vertical
meeI(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ d WFI-6E[@
1
Peak B PR PR . L mnMWWMMMMW“LH
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13710.00 46.50 83.20 -41.78 54.48 39.09 17.84 6491 @.00 -~ --- PEAK 1 13710.00 48.73 88.20 -39.47 S6.71 39.89 17.84 6491 @.00 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C145 of C197
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Pol. Horizontal Vertical
mLml(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
o ha WH-ﬁE[A\@ n i WFI-ﬁE[@
Peak i i WW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13030.08 47.9% 83.20 -40.24 56.51 39.26 17.43 65.24 @.00 -~  --- PEAK 1 13030.00 5L20 88.20 -37.08 59.75 39.26 17.43 5.4 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C146 of C197
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Pol. Horizontal Vertical

mLevel(dBqu) i Level (dBuVim)

134 1134

915 5

w [ . —— al R

\ U | ]| WP \ U | L] widepag
P — 1 T \ \ \ [ — T T ] \ \
| T L] wes | AT L] e

488 h WWW § " A
Peak oo e y

38 !
Avg

163 163

10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400. 18000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 13370.00 53.29 74.80 -20.71 6L5L 30.19 17.60 G5.81 000 285 19 PEM 1 13370.00 50.04 7400 -23.96 3626 30.19 17.60 G501 000 177 M4 PN
1 13379.08 42.57 54.88 -11.43 50.79 39.19 17.68 65.81 .00 285 19 AVERAGE 1 13376.08 40.09 54.80 -13.91 45.30 30.19 17.68 65.80 .00 177 14 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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1 C147 of C197




ssamanas. FCC TEST REPORT

Report No. : FR432101-01

Pol. Horizontal Vertical
mLmI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
N
Peak g |
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13699.00 46.43 88.20 -41.77 S4.43 39.09 17.82 64.91 .00 === PEAK 1 136%0.00 47.78 83.20 -40.42 578 39.89 17.82 64.91 @.00 ---  --- PEAC
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Pol. Horizontal Vertical

mLevel(dBqu) i Level (dBuVim)

134 1134

915 5

wl - | w | N ——

\ U [ \ U | L] widepag
P — 1 T \ \ [ — T T ] \ \
| BRI | T LT el

m FYPapeye B
Peak el [FPReT——— Ak

38 !
Avg

163 163

10000 11600, 13200, 14800, 10000 11600, 13200, 14800, 16400. 18000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Freq level Line Margin Level Factor Loss Factor Factor Remark
Modinde B W @ B B B w dy Medindjs B dW @ B B B o dy
1 13250.00 50.49 74.80 -23.51 36.88 30.22 17.5] 6.2 0.00 1 13250.00 48.40 74.00 -25.50 6.8l 30.22 17.5] 65.12 0.00 100 360 PEAC
2 13750.08 40.79 54.88 -13.21 49.18 39.23 17.51 6513 .08 1 13250.08 38.20 54.80 -15.78 46.60 30.23 17.51 65.12 0.0 180 368 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dBlNﬁn] o Level (dBuVim)
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Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13410.00 47.28 83.20 -40.92 55.45 39.18 17.62 64.97 @.08 -~  --- PEAK 1 13410.00 48.81 83.20 -39.39 56.98 39.18 17.62 64.97 @.00 -~ --- PEAK
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Pol. Horizontal Vertical
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Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13570.00 46.04 83.20 -42.16 54.86 39.13 17.74 6489 @.00 -~ --- PEAK 1 13570.00 47.00 83.20 -41.20 S5.02 39.13 17.74 6489 @.00 -~  --- PEAK
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Pol. Horizontal Vertical

1ML&\«!I(IIBIMm] i Level (4Bu/m)

1138 134

915 975

wl | — . — w | N ——

\ U | ]| WP \ U | L] widepag
P — I T | I | [ — o T ] I |
| T T ek | T T ek

m al
Peak et 2 IR TR

35 !
Avg
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10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800 16400. 18000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 13330.00 48.83 74.80 -25.17 57.10 39.20 17.57 65.04 0.0 116 77 PEAK 1 13330.00 48.92 74.80 -25.08 5719 39.20 17.57 €5.04 0.0 1ol 2L PEAK
1 1333008 35.98 54.88 -15.82 47.13 39.20 17.58 65.83 .00 116 77 AVERAGE 1 1333008 38.45 54.80 -15.55 46,70 30.19 17.58 65.62 0.0 181 21 AVERAGE
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